N COUNTY HIGHWAY 27 FAST P.0. BOX 458 MT. LAKE, M :5139

: . = - [z '.'.’\ - bl B drd a¥a e
- PHONE (S87) 427-31Z23 (2c0) 72

- maT
F—=3133

(FAX) (507) 427-2364 (FAX) (507) 427-3640

 CONVENTIONAL SHREDDER
PULL TYPE, FULL & SEMI-MOUNT

MODELS 1200 1500-1800-2000- 2200- 2400

"~ OWNERS HANUAL
o FR
INSTALLATION, OPERATION
& MAINTENANCE

- DECEMBER — g5 | PN SC500003




CONVENTIONAL SHREDDERS

TABLE OF CONTENTS

To The Purchaser... | eennane ]

Warranty.....oeee . ‘ )
Safcry Section..... . - - eaesann 3
_ Ser-Up & Assembly - .. b
(jpcrating .......... : ‘ - : 9

Service & LUbTICAION. . vevevsresresccssessioscsmresssssseon ' 10
Service Parts Ordering...... sses | .11 |

Reference D.rawings for Service Pans Dwg. ﬁo.

Main Housing (Models 1200 - 2000)............ - SC500101

Main Housing (Models 1800 - 2000)........ <csodzpz

8” Dia. Cylinder Assc';ﬁbly (Models 1200 - 1500)... scsboaas

'8” Dia. Clinder Assembly (Models 1800 - 2000) $C500140

8” Dia. Cylinder Assembly (I:I;:_dc!é 2200 = 2400).0-uucrssresssssrmssssssssemsamssesssnscsenns SC500141

- 6-5/8” Dia. Cylinder Assembly (Models 1200 . 150005 DS SC500143

....... sesessremsmessessmssesnnsoesosnens SC500 144

6-5/8” Dia. Cylinder Assembly............
6-5/8” Dia. Cylinder Assembly.......... — — : SRR, | 05101 ) 'S
Belt Tightener ASSmbly.u. emueererroooeosooooooooooooooooooo .SC500105

December - 95




CONVENTIONAL SHREDDERS

" TABLE OF CONTENTS CON'T,

_ Reference Drawings for Servies Pars - ' 5}_..-' Dwg.No.
I Drive Line Assembly (Models 1200 - 2400)... SC5001 66
| Rockshaft (Models 1200 - 1500) - e SCE00107
© Rockshaft (Models 1800 - 2400)..... e SC500108
I Hinging Guard & Rod (Models 1200 - 2400) SC500109
i Pull Type Hirch ,_ - SC300110
i Jack Assembly (5,000#) : SC500138
- Ratci;ct Jack Assembly. : faeernsranes SC500112
l | Jack Srand (Full & Semi - Mounts Only) . SC500113
I Caster Arm Assembly | , SC500114
o Full Mount Parts (Conventional)....... ‘ $C500115
I -’ Semi-Mount Parts (Convcnti;.:mal) ' SC500116
I Wheel Arm Asscmm} - §C500117
_I _' End Transport Pars SC500118

Gearbox Assemblizs

Gearbox (Superior 540 & 1000 RPM).u.vcororreeeeeeeeee e eeessesesssessemee s semens SC500119
Gearbox (Bondioii).,. 3 SC500120
December - 95 - X /

I
l /




CONVENTIONAL SHREDDERS

TABLE OF CONTENTS CON'T.

L S s N B S Eae e

Reference Drawings for Service Parts = Dwg.-.No.
Gearbox Assemblies Con't. -_ |

Gearbox (Prairie 1:1 Ratio - 1000 RPM)....covruvucenmonrrenes $C500147

Gearbox (Prairie 1:1.81 Ratio - 540 RPM).... SC500148
Gearbox (Prairie 1:1.35 Rado - 1000 RPM)u.ecorecenvennnens SC500149 _
Gearbox (Prairie 1:1.47 Ratio - 1000 RPM).ererreeerenne SC500150 !
PTO’S - Pull Type Units | I
1-3/8"-6 W/RA2 Clurch (S40RPM.ccovererecieverreersmaneresecrsnsesssossssnsenessssscs SC500151 ‘
1-3/8”-21 W/RA2 Clutch (1000-1211&[)_ $C500152 I
1314720 W/RA2 Chutch (1000 RPM)oosorrooo SC500153 i
1-3/8”-6CV W/RA2 Clutch (540 RPM) SC500154 -
1-3/8°-21CV WIRA2 Clutch (1000 RPM) SC500155 i
1-3/4” 20CV W/RA2 Chatch (1000 RPM)..or oo SC500156 |
PTOS - Full & Semi-Mouat i
1-3/87-21 W/RA2 Clutch (540 RPM).ccrrvcrsscerersmerrees $C500157 -
1-3/4-20 W/RA2 Clutch (1000 RPM).unrvreorserreereceseee ...SC500158 i
Warranty Caxd i
December - 95 '




TO tRE PUFCRASEL --mvermvremmernas

Concratulauons on your sc‘c’uon ofa Daker Shrcdder This shredder is one of che most economical
means of chonpmg crop residue. It has been designed o provxdc years of profitable and dependable
service. To insure maximum performance of your shredder. it is mandatosy thar vou thoroughly
study the owner’s manual and follow it recommendations. Proper apemtz‘\n znd maintenance are’
essential to maintain and maximize the machine life and t prevent injury or damage.

It is the owner’s responsibility to:

*Qperate and maintain this shredder in a szfe manner and in accordance with alf apphcasie
local, state, and federal codes; regulations and] or laws, and in compliance with on—prcducr
labeling and these instructions. :

*Make sure tha_t all personnel have read this owner’s manual and thoroﬁghly understand safe
and correct operating, installation and maintenance procedures.

*Make sure the shredder is set-up correctdly beforc bcmg placed in service and at regular
intervals thereafier serviced in accordance with proccdurcs outlined in this manual. This is
important in promoting safe and efficiént operations of this equipment. Contace your dealer
for any clarification required on operating this shredder.

*Fulfill all warranty obligations so as not to void the warrandes.

This machine is warranted as statred in this manual. A registration card is provided and is to be filled
out by your dealer, and promplty returned to the factory. This card provides 2 ready reference for

you in sccunng wan'anty

~ . The serial number and identification tag is located on the front of the nght porton of the unit.
Please refer to these numbers when parts or warranty communication is necessary. Balzer Inc.
reserves the right to makc produce i improvements to the equipment ar any time.

PLEASE FILL IN THE FOLLOWING INFORMATION FOR YOUR RECORDS:

Date of purchase

Owner’s name

Dealer’s name

. Serial No./idendfication No.



WARRANTY

WARRANTY BY MANUFACTURER

Dealer or Distributor understands and agrees that Manufacrurer extends only the
following Warranty o customers. In the event Dealer or Disuibutor extends any addirional
warranty {such as by enlarging the scope or period of warranty or undermking a warranty of
merchantability or fitness for any particular purpose) or any other obligation wharsoever, Dealer or
Distributor shall: (1) be seclely responsible therefor; (2) have no recourse against Manufacturer
thereof; and (3) defend, in- demnify and hold Manufacturer harmless against any claim or cause of
action whatsoever arising our of, or occasioned by, Dealer or Diswmiburor’s extension of said
additional warranty or obligation. Lo

CERTIFICATE OF GENERAL EQUIPMENT WARRAN TY

Balzer Inc. warrants new Products sold by it to be free from defects in material or workman-

ship for a period of one (1) year after date of delivery to the first user and subject to the following

conditions. Balzer Inc.’s obligation and liability under this Warranty is expressly Jimited to repairing
or replacing at Balzer Inc.’s option, any parts which appear to Balzer Inc. upon inspection to have
been defective in material or workmanship. Such parts shall be provided at no cost to user, at the
business establisment of the authorized Balzer Ine.’s dealer or distributor of the Product during
regular working hours. This Warranty shall not apply to component parts or accessories of Products
not manufactured by Balzer Inc. and which carry the warranty of the manufacturer thereof, or to
normal maintenance (such as tune-up) or normal maintenance parts (such as oil filters). Replace-
ment or repair pares installed in this Product covered by this Warranty are warranted only for the
remainder of this Warranty as if such parts were original components of said Product, BALZER
INC. MAKES NO COTHER WARRANTY, EXPRESS OR IMPLIED, AND MAXES NO
WARRANTY OF MERCHANTABILITY OR FITNESS FOR ANY PARTICULAR
PURPOSE. ' o : '

Balzer Inc.’s obligation under this Warranty shall not include any transportation charges,
cost of installation, duty taxes or any other charges whatsoever, or any liability for direct, indirect,
incidental or consequential damage or delay. If requested by Balzer Inc. Products or parts for which
a warranty claim is made are to be returned transportation prepaid to Balzer Inc. Any improper use,
including operation after discovery af defective or worn parts, operation beyond rated capacity, sub-
stitution or parts not approved by Balzer Inc. or any alteration or repair by others in such manner as
in Balzer Inc.’s judgment affects the Products marerially and adversely, shall void this Warranty.

*NO EMPLOYEE OR REPRESENTATIVE IS AUTHORIZED TO CHANGE
THIS WARRANTY IN ANY WAY OR GRANT ANY OTHER WARRANTY UNLESS
SUCH CHANGE IS MADE IN WRITING AND SIGNED BY AN OFFICER OF BALZER
INC. AT ITS HOME OFFICE._” o . _ e e .

LIABILITY-FOR DELAYS | B |
. No liability shall artach to Manufacturer or direct, or indirect, incidental or consequential
damages or expenses due to loss, damage, detention of delay in delivery of Products resulting from
acts or delays beyond its control.

s EF WY K B OB O O

&

. 8 . £ . i L ]

*




gg‘; F@ - %_,"Hnmmm'anﬂmmaammaﬂmxmxxmmnaaymszmxna«ﬂwmma
F F e ﬂ / 3oof ,.”

DEBSERVE AND FOLLOW ALL SAFETY PROCEDURES TO

PREVENT PERSONAL INJUR

TV IR

7 yiEmeme g k) F o
3 Amd § wilkddian

£
' SAFETY SIGNS ARE IMPORTANT

Safety signs or decals provide very importanc
informadion and instructions designed to alert
you to dangers and hazards that can be
present during operation of this equipment.
However, safety sign instructons must be
read, understood and followed to be effective.

REPLACEMENT OF SAFETY SIGNS

Safety signs or decals must be kept dlean and

readable. If they become unreadable for any

reason, they must be replaced with an
identical replacement decal. Safety decals must
aso be replaced if parts are repaired or
replaced with new parts that do not already
include the necessary safety decals.

AFPLICATION OF SAFETY DECALS

5 Surface_. preparation is vety impormnt for
" safety decals to properdy adhere, Grease, oil

"anddir:mustbcrcmovedanddzesurfacc_

_must be smooth and dry.. »

Most decals have a splic backing which is
meant 1o be removed from the split cuoward.

To apply the decals follow these procedures:

1. Position the decal in the proger location
‘and hold firmly over the largest portion of
backing.

2. Use one hand to hold the decal in position,
with the other hand carefidly roll the loose

Y OR DAMAGE TO THE UNIT.

end over and peel the backing outward. When

~the backing Is removed as described and

shown (Fig. 1), with even and gradual pulliag,
the decal will roll onto the surface smooth and
wrinkle free. ' :

3. With the smallest porﬁon of the decal
attached, the same procedure can be applied
to the other half,

4. When the decal has been armached in place,
use 2 cloth or soft paper towel to burnish the
decal onto th deaned surface. Work gently
from the middle outwards to avoid creating

* any wiinkles,

0 2t 2| &)

-2 -3 4

REPLACEMENT DECALS

Order replacement decals by pam number
through your nearest dealer. Part aumbers are

" -printed on each decal or refer o th_c decal

page of this manual,




o ; '

WARNING

DECALS ARE LOCATED
IDENTICALLY AT 3OTH
ENDS OF SHREDDER

I

R HERS
. USE FLASHING WA

. KEEP ALL SHIELDS IM PLACE,
. STOP EXGINE BEFCRE LEAV! NG OPERAI{JR S POSETICN TO

. MCLOC MACHT NES. UNLESS OFHERMSE
r. (ly ECGMMENDED I N THE “OPERATORS MANUAL™.
MACHINE AL uovauzur 70 STOP SEFORE SEAYICING THE

KELP HANBS FEET AND CLOTHI NG AYAT FROM POWER DRIVER

PARTS.
KEEP OFF EQUI PMENT UNLESS SEAT OR PLATFORH FOR

OPERATI N AND OBSERVAFI ON 15 PROVIDED

KEEP ALL o1
G LI GHTS WHEN UPERATING oN
HI GHWAYS EXCEP \'\HE FROHI Bl TED BY LAW

MAXE CERTAIN EVERYCHE |

) § CLEAR OF WACHI NE BEFORE
STARTI NG ENGI NE QR CPfRAT ON. 10744

10744
"WARNING”

oS tssssasss:
12794
RED
REFLECTOR

& WARNING

MOVING PARTS HAZARD

Can crush or dismember .
hands and fingers.

Bo not bperulu mackine
wilh guord removed. 3154

A DANGER

ROTATING DRIVELINE
CONTACT CAN CAUSE DEATH
KEEP AWAY

0O NOT QPERATE WITHOQUT

wol driveline quords, lraclor
" end equiprnent shields in place
drivelines sscurly alioched

DANGER

at both ends
#driveline guords thot tum
freely on driveline
L 15235
e )

8154
"WARNING”

STOP: mi¥ FOR ALL NOVENENT T0_STOP BEFORE
* SERVICING OR QPENING OF SHIELDS.

L OOK: e rom TN KEY 15 REMOVED.

LI STEN:

FOR_ALL MOVEMENT TG STOP, ROTATI NG
PARTS CONTINUE [0 ROTATE AFTER
POWER 1S SHUT OFF.

14175_j

\

14175
"DANGER”

REFLECTOR



UBSERVE AND FOLLOW ALL SAFETY PROCEDURES 7O -
PREVENT PERSONAL INJURY OR DAMAGE 7O THE UNIT,

1. This machine must be operated and
serviced by qualified persons who have
thoroughly read and understand this
operator’s manual and the safety signs on the
machine.

2. Read and follow instructions on all decals.

3. Never operate shredder with any gum’ds or

shields not in place. Replace missing or -

damaged shields.

4. Be sure the front flipper shields are in place
and swing freely prior to operation.

5. Keep hands and feet away from all moving
parts.

6. Never wear any loose dothing when
working around moving parts.

7. Keep children away from machinery.

8. Never leave shredder operating unartended.

. 9. Never allow anyone to ride any place other
“than the tractor’s seat.

10. Do not stand in front, behinds or along
side of the machine when the ¢ylinders are
wrming,

11. Wait for movement of cylinders to stop

before servicing or opening of the shields on
the shredders. | |

12. Block wheels securely when machine is o

be parked on an incline.

13.. Periodicallly check for loose or missing
hardware and dghten or replace as needed.

14. Do nor work under the shredder for

servicing of cutting knives or other reasoms

unless the machine has been safely blocked up
and the PTO ha.s been disconnected.
15. Replacc any parts which ‘show signs of

excessive wear, cmckmg or likely faifure, with
orginal equipment service parss.

16. Make .ccrtain that ‘everyone and

everythmg is cleared before starting the engmc

or operation of the shredder.

17. Always start up the unit slowly and
gradually bring it up w speed in order to
check for abnormal operation.

18. If the shredder develops abnormal noises
or excessive vibratdon, stop the unit ar once
and safely derermine and correct the cause.

19. When parking always lower the shredder
and block the wheels.

20. Insure tire pressure is 20 PSI maximum.

21." Hyudrautic fluid pressure can be very

: dangerous and can cause serious personal

injury. Be sure to relieve all pressure before
disconnecting hydraulic lines.

22. Fluid escaping from a very small hole can
be almost invisible. Use a piece of cardboard
or wood, not your hand to search for leaks.

23. If injured by escaping hydraulic fluid, seek
immedicate medical awenton, serious
infecton or medical reaction may develope.

24. Always use a safety chain between towing
vehicle al_:lcf shredder when eransportng.




Rl N L)) —

IMPORTANT INFORMATION

if shredder must be raised off the ground
A3 o inslall any equipment, besure o scfely

% biock it up. Be cerfain thet enfire areg is
scfe before doing any mainienance.

WHEEL ARM ASSEMBLY

Remove hardware bag from the box of parls. The
bag contains hardware for affaching the twe arms.

Posifion the wheel arms on the rockshaff, with the
lire lowards the either middle or the outside for
the desired row spacing.

Tires should be inflaled fo 15 - 20 PSI

HYDRAULIC CYLIDER OR
RATCHET JACK |

Install @ slandard agricultural 3 x 8 hydraulic cyl-
inder compotiblé ratchet jock beiween the lug on
rockshafl and the lug on top of the housing.

HOSE STAND - -

Remove the right fron} bolt from the the lop of the
gearbox shield and insiall the hose sfand. Run the

" hydraulic hoses thru the stand to the tracior. The

Tai

sfand is located in the box of parts.

RECOMMENDED TORQUE I N F0OT-POUNDS
COARSE AND FINE THREAD GRADE 5 BOLTS
DIA_ | TORQUE | DIA | TORQU
1/6 | 10 9/16 | 111
5/16 | 18 5/8 | 173
3/8 39 3/4 230
7/16 | 58 7/8 500
1/2 87 1 620

IMPLEMENT JACK OR ‘JACK
STAND |

The implement jack or jeck slends are in the box
of parts.

The implement jack is required on all pull fype of
shradders. o

The jack sfands are required on ﬁémi«mouni & full
mount shredders.

Instalt as shown in illustrafion below.

HINGING GUARDS

Remove hinging guards and twe roll pins from the

~box of parls, and locate the fwo hinge rods. Each

are about half the tofal length of the shredder.
Install rods from the middle of the shredder out-
ward {EXCEPT ON 15’ MODELS, RODS TO BE IN-
STALLED FROM EACH END INWARDS). Slide one hinge
rod halfway thru the first tab while posilioning @
hinging guard between labs. Slide rod fhru the
guard and repeat unfil oll are in place. Install roll
pin belween last {ab and the end panel.

/
PIN PLACEMENT

GUARD PLACEMENT

P

Al @ N . R - SR

JE Ny - .




SUGGESTED MOUNTING ADJUSTMENT
FOR FULL-MOUNT, SEMI-MOUNT, AND
T PULL-TYPE.

‘CAT B 14757
CAT N 18,75

!
!

Did. "A”

26" = 27%

ORAWBAR ADJUSTMENT

) ' _PTO STYLE DIM A"
1-3/87-6 SPUNE 14"
1-3/8"-21 SPLINE 15
1-3/4"-20 SPLNE 20"

The diagram cbove shows ASAE sfandard dimensions.
Sofe and proper opergiion Is dependant en correct odjusi-
ment. Compare these dimensions to your tractor, and make
any necessary adjusimenis. i these dimensions are not
., possible on your fracior, conlcet your decler for help.

FULL MOUNT (3 POINT)

Pictured above is @ full mount unit with ih »

required quick hileh. :

- SEMI-MOUNT. (2 POINT)

= Sy
© =

Pictured agbove is ¢ semi-mount unil with 'ihe
required quick hifch. .

Pigtured gbove Is o puil type shiedder.

PTO DRI VES _ ‘

Pull type shredders require different length pia’s than do

full moun! or semi mount shredders. Be sure you have the
correct PTO beiore running the shredder, Megsure the PTO
and compare the dimensions o the following chort. If it does
nct malch, contact your decler for the correct PTO, ’

IMPROPER FTQ LENGTH CAN RESULT.IN SERICUS
INJURY AND EQUIPMENT DAMAGE.

. COMPRESSED
‘ : OVERALL
B/N UNIT RPM  SPLINE LENGTH
X27023 PULL TYPE  W/CLUTCH 540 1-3/8-8  49-1/2
X27024 PULL TYPE /CLUTCH 1000 1-3,//3-21 49—1%2
X27025 PULL TYPE W/CLUTCH 1000 1-3/4-20 49-1/2
X27026 PULL TYPE CV W/CLUTCH 540 1-3/8-6 51
X27027 PULL TYPE CV W/CLUTCH 1000 1-3/8-21 51
X27028 PULL TYPE CV W/CLUTCH 1000 1-3/4-20 51
X27029FULL & SEMI  W/CLUTCH 540 1-3/8-6 31-1/2




END TRANSPORT

The end transperi whesls should be bicced
as near to the middle of shredder as possi-
ble to reduce weighi on fhe pulling tongua.

The tongue aond wheels can be citached ot
either end, plece them so the least amount
will extend into the midd

fe of the road when’ l

transporting.

i

%
dma
B
*
E




The following procedures should be fol-
lowed while operating your shredder.

- £35) DISENGAGE TRACTOR PTO DRIVE M-
MEDIATELY SHOULD EXCESSIVE VIBRATION
OCCUR WHILE SHREDDER IS IN OPERATION.
SHUT OFF TRACTOR AND REMOVE IGNITION
KEYS BEFORE DETERMINING THE CAUSE OF

THE VIBRATION.

The tractor should be opercted ot rec—
- ommeded PTO speed for maximum ef-
- fectiveness of the shredder.

GRADUALLY BRING IT UP TO OPERATING
~ SPEED.

The shredder knives must be run a MIN-
- imum of 2 inches above the GROUND TO
prevent excessive wear and knife dam-

age. Position the wheels fo run in the

- valley between the rows, '

Do not make sharp turns while tractor
PTO is engaged. This practice will dom-
age shredder and tractor hydraulig lines
If sharper turns are desired, constant
velocity PTO’s are available. Consuit with
~ your local dealer for more information.

Never operate shredder with any broken
or missing knives, this will cause struci-

ual and bearing damage.

Keep all hinging guard shields in place
and be sure that they can swing freely,
Replace any broken or bent guards.

A\ WARNING:
~ REDUCE TRAVEL SPEED WHEN ON A
ROUGH OR BUMPY SURFACE. BE SURE TO
AVE THE SHREDDER RAISED TO AVOID -
DAMAGE TO EITHER THE TRACTOR OR THE |

SHREDDER.

{5, CAUTION:

5D ADDITIONAL WEIGHT MAY NEZD TO BE
ADDED TO THE FRONT OF THE TRACTOR,
TO COUNTER ACT THE SHREDDER WEIGHT,




90 weight oil with anii-foaming additives.

FILL PLUG
W/VENT

Grease U-joints every 10 hours of operafion.

Grease wheel bearings every 50 hours of
opeSGfion (grease zerk located on the wheel
. hub).

7
SR
35
o3,

S50

”
&R
55
&

5%

%5

4

\
Seletetete
G5
SRS
SRR

~PTO LUBRICATION

- Grease all PTO joints prior fo operating and
after every eight hours of operation. Some
PTO's have a grease fitting for the slide. If
your pfo doe_én’f, it should be pulled apart
and the slide cleaned and greased occasion-—
ally to insure proper and safe operation.

Check oil level by removing fill/vent plug and
reading level on the dipstick. Use a good SAL

SEFVICE & LUDIFICLI O -=mmeennnns

PTO SHAFT MAINTENANCE

ALL PQINTS SHOULD BE LUBRICATED
EVERY 8 HOURS OF USE

» For maximum life and péf‘formdnce, the CV
body must be greased reguia'rly. Lubricate
with the driveline in a siraight position—up
to 30 pumps of grease may be required.

. The metal drive tubes must be greased to

operate properly.

. Shielding is subject to damage from abuse
and weathering. Replace all damaged com-—
- ponents and all shielding removed during

maintenance.

o DO NOT use PTO adapters with CV drive-

lines. Replace special taper pin bolis only
with genuine 0.L.M. parls, periodically check

fighiness of nuts.




1T IS THE POLICY OF BALZER INC. TO CONSTANTLY IMPROVE ITS

PRODUCTS WHENEVER IT IS PRACTICAL TO DO SO. THEREFORE,
BALZER INC. RESERVES THE RIGHT TO REDESIGN OR CHANGE ITS
EQUIPMENT OR COMPONENT PARTS THEREOF WITHOUT
INCURRING THE OBLIGATION TO INSTALL OR FURNISH SUCH
CHANGES ON EQUIPMENT PREVIOUSLY DELIVERED.

INSTRUCTIONS FOR ORDERING
PARTS

To enable our customer service department to
provide you with the correet replacement
parts prompdy and accurately, follow the
ordering instructions as listed below.

Identify your equipment by serial
number whenever possible.

Use part numbers and descriptions
from the illustration drawings
furnished to assist in identifying the

needed parts.

Owners, order all parts thru your local
dealer.

" Dealers must indicate company name,
shipping point and mailing address for
notification if different than shxppmg
point. State whether freight, express,
parcel or other handling is desired.

" Address all orders for parts as follows:

BALZER INC.

CTY. RD. 27E.

P.O. BOX 458

MOUNTAIN LAKE, MN. 56159

11

INSTRUCTIONS FOR RETURMING
PARTS FOR ADJUSTMENT

Dealers should inspect all parts when received.
Shortages or damage should be noted by the
carrier agent ar the time the parts are
accepted. Shippers responsibility ceases upon
delivery of shipment to customer in good
order. Claims for damage, loss, or
malfunction are to be reported within thirgy
(30) days for warranty considerations.

Al rerurned pars must have retumn
authorization, a copy of the original packing
list and transportation prepaid.




NUT, 578 FEX HD TOPLOCK (R4

71 | %02546 | 4 5 ] X01508 [ 12 ] FLATWASHER 3/8
70 | X01289 | 4 | BOLT, 5/8 X 1-1/2 LG. HEX HD 8 | X01206 | 12 | BOLT, 3/8 X 1" 16. HEX AD.
19 | X24298 | 1| MOUNT, GEAR BOX -' 7 | 17307 | 1 | SHIFLD, GEAR 80X
18 | X02564 | 8 | NUT. 1/4 HEX HD. (LOCKING) 11 ¢ 173 T 1 | SHEWD. LH. UNE ST (1500)
17 | X01161 | 8 | BOLT, 1/4" X 5/8 LG HEX HD. . : X12423 | 1 | SHIELD, LH. LINE SHAFT (1200)
16_| X14403 | 4 | LAICH, HOOD _ ' 5 [X4i72 | T | SHELD, RH. LNE SHAFT (1500)
15 | X14401 | 1| SHELD, LH. END X12422 | 1 | GSHIELD, RM. LINE SHAFT (1200)
14 | X14400 | 1 | SHIELD, R.H. END 4 | YOU185 | & | BOLT, 5/16 X ¥ 6. HEX HO.
13 | X01207 | 4 | BOLI. 3/8 X 1=1/4 LG. HEX HD. 3 | X01597 | 8 | FLATWASHER. 5/16
17 | X12408 | 1| PANEL. RH. BOTICM END 12 | X02475 | 8 | NUT, 5/16 HEX HD. (LOCKING).
11 | X12403 | 1 | PANEL, LH. BOTIOM £ND X24168 | 1 | HOUSING, MAN (1500}
10_|_¥02496 | 12 | NUT, 3/8 HEX FD (LOCKING) ' [TX34195 [ 1 | HOUSING, MAN {1300)
- FgEL PART NO.| QY. ' DESCRIPTION ITEM] PART NO.| QY. DESCRPTICN
; B [a-12¢5 REVISED e At MAIN HOUSING EUX 70200
Wﬁd Lfgﬁ ING. ANCE USCHPTEN [ FVON %uu %= -MODELS 1200 - 1500 CON.- F‘mm SC500101




- TO ORDER. A COMPLETE R.H. BELT TIGHTENER

NOTE:

(ITEMS 1 - 21), USE PART NUMBER X24580.

" TO ORDER A COMPLETE LH. BELT TIGHTENER
(lTEMS 1 - 21) USE PART NUMBER X24381.

*70 ORDER A COMPLETE TIGHTENER KIT
(ITEMS 6, 7, _8) USE PART NUMBER X24595.

-

L i | %0165 | 4| B0, /2 X 5-1/7 WX W,
211 gasay | 7 | TORTENER, Ah UNKAGE 0| X16825 | 7 | ADJSIER, UPPER
20 | x12400 | 2 | usang - 3 | ¥01696 | 2 | NUT. 5/8'~ 11UNC FEX DL R
19 xpe180 | 5 | HOSE, GREASE LINE (178" X 18 1G) 8 | ¥ot584 | 2 | TGHTENER. OUTER HALF
6 | x12333 | 2 | COUPLER, 178" NPT 7| ¥02616 | 2 | SPRING, T X 5-172" LG, CONPRESSION
17| 02291 | 2 | zeRk, 1/8° NP1 5| X587 | 7 | TGHTENGR WNER RAF
5 | Xo4322 | 4 | CLAMP, GREASE HOSE 5 | e | 2 | AMUSER, LOWER
15 | %7496 | 8 | NUT, 3/8" WX HD TOPLOCK GR. & 4| %0253 | 8 | MU, 1/ REX 1 TORIOCK
14| %1598 | 8 | FLATWASHER, 3/8" - 3 | ¥ou62 | 4 | BOU /7 X 5" G HEX HD
TS | 101206 | 8 | 80T, 3/8 X 1" WX HD 2 | ¥a01% | 2 | PULLEY, BGER
12| %1882+ | 2 | CHANNEL, WOUNTNG T xo4589 | "4 | BUSHIG
IR . DESCRETION | [Tou [ PRt o oY DESCRETION
BAJ ZFEE INC |s|obososa— - BREH pn IoMNER ASKHLY NE Tanos
Bl W | EXIPRNG RGN e s




-1 - -

e

2

R,

21 [ X02475 [ 4 | NUT, 5/16° HEX HD 70PLOCK _
20 1 %01597 | 4 T FLATWASHER, 5/16° 8 | ¥20002 ] 2 | BEARNG, 1-3/4" 4-BOLT (1800 ~ 2400)
19 | X01185 | 4 | BOLT, 5/16" X 1™ 1G. HEX HD 7 | x02281 | 2 | ZRK, 1/8° NPT
18 | X02546 | 8 | NUT, 5/8" HEX HD TOPLOCK § | X12333 | 2 | COUPLER, 1/8" NPT
17 | X01290 | 8 | BOLT, 5/8 X 1-3/4" LG. HEX HD 5 | X24179 | 7 | HOSE. GREASE LINE (1/8 X 30. LG
16 | %02539 | 4 | NUT, 1/2° HEX HD TOPLOCK = X24483 | 2 | SHAFT, 1-3/4" X 137" LG. (2400)
19 | X01600 | 8 | FLATWASHER 1/2° . - X24482 | 2 | SHAFT, 1-3/47 X 1257 {G. {2200) . l
14 %01249 4 BOLT, 1/2° ¥ 1-1/4" |G, HEX HD. 4 %24236 2 ;| SHAFT, 1=3/4" X 112-11/16" LG._(?OOO) ok
13 | %24203 | 2 | PLATE, MOUNTING (1800 = 2400) ' 24235 | 2 | SHAFT, 1=3/4 X 100-11/16" LG. (1800)
12§ X16895. | 2 | BEARING. 27 4-BOLT - - X31367 | 2 | SHAFT, 1-3/4" X 81-5/16" LG. (15C0) l
11 | x24203 | 2 | SLEEVE 1-3/47 . X31366 | 2 | SHAFT, 1-3/4 X 63-5/16 LG. (1200) '
1o | X02546 | 8 | NUT, 5/8" HEX HD TOPLOCK {1800~ 2400) 31 X02408 | 4 | KLY, 378 X 2-1/72 LG -
X02539 | 8 | NGT, 1727 FEX FD TOPLOCK (1200-1500) 2 | X12911 | 2 | KiT, CROSS & BEARING (NOT SHOWN)
v 19 | X01291 | 8 | BOLL 5/8 X 7 LG (1200 — 2400) 1 | X24255 | 2 | U-JOWT. 1=3/4 (1200 ~ 2400) ' l
"3 [TEM | PART NO.] QTY. DESCRPTION ITEM | PART NO.| OTY.| DESCRIPTION =
: o s R weleen T DRIVE LNE ASSEMBLY .o
R e MODELS 1200-2400 e 5500108 l




X24276

ARM CLEVIS

9 1 4 | X24265 | 1 | ROCKSHAFT (15 F1)
8 | X01779 | 1 | NUT. 1" KEX HO TOPLOCK X24264 | 1| ROCKSHAET (17 FT.)
7| x0135¢ [ 1 [ BOLT. 17 X 3-1/4" (G. HEX D 3 | %0256 | 6 | NUL, 5/8 HEX HD TOPLOCK
6 | x24282 | 2 | SPACER, LOWER 2 | X01230 | & | BOLT. 5/8 X 1-3/4" LG. HEX M.
([ 3 1 X01294 | 2 | BOLT, 5/8 X 2-3/4” 1G. HEX HD 1 | X24271 | 4 | BEARING. ROCKSHAFT
“HITEM | PART 80| QY. DESCRIPTION TEM | PART NO.| Q7Y DESCRIPTION
; 8 fo-m-es . RewsED 231 L2ps ROCKSHAFT .
Mm ] R | e e e e MODELS 1200 - 1500 o ™ SC500107




ROCKSHAT R, '(2400) :

SN N N .

R . R

: X24496 | 1
15 | X24301 1 | BAR, ROCKSHAFT SPLICE X24492 | 1 ROCKSHAFT, R. H. (2200)
14 X01298 2 BOLT. 5/8™ X 3-3/4" L. HEX HD. X24312 1 ] ROCKSHAFT, R. H. {2000)
13 | X01778 | 2 | NUT, 1" HEX HD I0PLOCK .| X24266 § 1 | ROCKSHAFT, R. H. {1800)
12 | X01343 1 2 { BOLL 1" X 3 HEX HD 7 1 X24315 ) 1 | MOUNT, L H. CYLNOER
VEOL OX24278 | 2 | ARM, CLEVIS 6 | X01295 | 2 | BOLT. 5/8" X 3" IG. HEX HO.
X24497 | 1 | ROCKSHAFT, L K. (2400} 5 | X24271 | 4 | BEARNG, ROCKSHATT
10 x24483 | 1 | ROCKSHAFT, L H. (2200) 4 | X01291 | 2 | BOLT. 5/8" X 27 HEX HD.
X24313 1| ROCKSHAFT, L. H. (2000) 3 %02848 | 12 | NUT, 5/8 HEX HD TOPLOCK
X24257 | 1 | ROCKSHAFT, L. H. {1800} 2 | X0i2%0 | & | 8OLT. 5/8" X 1-3/4" HEX HD.
S | x24282 i 2 | SPACER. LOWER 1] X24314 | 1 MOUNT, R. H. CYLINDER _
ITEM | BART NO. DESCRIPHON ITEM| PART NO.| QTY. DESCRIPTICN -
= . P L ROCKSHAFT LM o
sz. T —Era MODELS 1800 - 2400 ™% ™ 5£500108

R R (R -



OMA SIAING | 96-11-¢
ONIOVIINS QUViL/ M 92892 INIDYRINS QavH/M 8Z5he ONIDYAUNS QUVH/M 0 1€
ONIQVIRING Vi O/M €S51ve INIDYIINS QUVH O/M L5571 INIDVIUNS QYVH O/M 69592
AN IS | LINM 3015 JHN3QIS
4 | " "
rati. Yorimwe b : g . - _ |
V\ 'ﬁ.,\_ \ * \ _ *
i ﬁ«.t,.: §~Gimd _ *.l..l...:?@
e ; L .,,
RIS’ N Muv 2 D) e .ﬁwv
* I\ * vie ..m\nl\ * va / e
VIO /8
ONIVARINS QRIVH/M 6ZE¥E ONIJVAUNS Q¥VH/M 05Ere - ONIOYRUNS QUYH/M 1£5¥e
INIDVRINS QUvIT O/ L6221 | INIYAUNS QUYH O/M 061+Z ' ONIOVIMNS QUVH O/M £S2hT
..... TANNdND FAINNdND .9 J4INY dND G

b
¥Id .NQ:I\

.i__.,“ B-€ f—

o 8/1-1 _ Yi0 8/1-1

— ﬁ I

r

- ' . - . . .




-

. R
' X22634 | 24 | GUARD. HINGING (24 FT.UNT) ' !
X24499 | 2 | ROD, HINGE (24 FT. UNIT) . X226 | 22 | GUARD, HINGING (20 FT. UNIT)
X24498 | 2 | ROD, HINGE {22 F1. UNIT) X025 20 CURRD. HNGG (30 FT O]
3 | X2410¢ | 2 | ROD. HINGE (7 FT. UNIT) - 2 Xz | 18 GUARD, HINGING (18 FT. UNIT) -
X24103 | 2 | ROD. HINGE (18 FT. UNIT) - e | T e HNGRG (TS NI :
) X24188 | 2 | ROD. HINGE (35 F1. UNIT) X22634 | 12 | GUARD, HINGING (12 FT. UNIT) !
e X12365 | 2 | ROD, HINGE (12 F1. UNIT) T T X0 T 7 T PN, 1 X 116 ROL _
T LITEM | PART NOLE OTY. DESCRIPTION T | PRt NOT BTy, T
BAT PEE INC £ B REVSED e 0 Z0E .
e R 2t ctell i T TR P S HINGING GUARD & RCD [&Rfms 2 50500109 -




/’7‘\

B )
. %

i

USE THIS ADJUSTMENT MOUNTING
HOLE FOR 1-3/4" 1000 RPM PTO.

USE THIS ADJUSTMENT ‘MOUNTING
HOLE FOR 1-3/8" 1000 RPM PTO.

USE THIS ‘ADJUSTMENT MOUNTING
HOLE FOR 540 RPM PTO.

NOTE:

TO ORDER A COMPLETE PULL TYPE HITCH
(ITEMS 1 & 5), USE PART NUMBER X24283.

ITEM #6 (X10520) IS INCLUDED WITH TONGUE
HITCH, BUT CAN BE ORDERED SEPARATE.

8 win B NUT, 3/47 HEX HO. {LOCKING) 4 X01697 i NUT, 3/4” HEX HD.
7 01313 | 6 | BOLT. 3/4” ¥ 2-1/2" [G. HEX HD. 3 X0t641 1 LOCKWASHER, 3/4°
6 Xi0520 11 SWIVEL. MALE (SNCLUDED W/ITtu %) 2 XM 320 1 BOLT, 3/4" X 5" L& HEY HD.
3 X24284 1 HITCH, TONGUE ' 1 X24295 i TONGUE, ADJUSTING
™ 4TEM | PART NO.| QTY. DESCRIPTION - ITEM PART NC.| QTY. DESCRIPTION
. ! - 3] 11535 REF, N0, 0263
BALFER N el e PULL TYPE HTCH P sesogi g

» ’ . B . . L. ..




NOTE:

_TO ORDER A COMPLETE RATCHET JACK
ASSEMBLY, USE PART NUMBER X12267.

: 7 | X13352 T 1 | HOUSHG, MAN
7 | X12954 FINGER, RATCHET RN 7 | PN, 1" OIA (WCLUDED W/IACK)
5 | x17956 HANDLE 7T T CUP. FAB BN (NCLUDED W/IACK)
5 | x172953 RATCHET 1| X12551 | 7| SCREW YOKE ASSEMELY
ITEM | PART NO. DESCRIPTION ITEM | PART NO.{ OTY. - DESCRIPTION
x REF. N 12267
¥-7. LZE@ ING. - ; *;3;95 IS jeTieer)  RATCHET JACK ASSEMBLY  [owew gespgniz
mr——-—- TP O MMEON 2 pea] TS

Wi emm B Soon 3

1]

— 18

P

| o Q 4 -




]

e
\\\\\ \
R a S UL o

END PANEL

[\

MCUNTING INSTRUCTICNS

FLACE THE MOUNTING TUBE W THE VERTICAL
FOSITION, LINING THE BOTTCM CF THE TUSE
UP Wil THE WELD SEAM, TACK W#ELD.

PLACE THE SPACER SAR BETAEIN THE

SPACER
MCUNTING TUBE AND SHREDOER HO0D 70
) ] KEZP THE TUBE IN A VERTICAL PCSITICN,
i | TACK WELD INTO PLACE, -
WELD SEAM '

INSTALL THE JACK STAND INTO THE
MOUNTING TUBE AND SLIDE UP AND
DOWN TO MAKE SURE [T WL CLESR
AEL AREAS OF THE UNIT.-REMOVE AND
WELD ITEMS 3 & 4 SQUD-TO THE UNIT.

(.
—
4

T Ve

. .6" T —

FRONT VIEW SIDE VIEW

. NOTE: -

10 ORDER A COMPLETE JACKSTAND
KIT (ITEMS 1, 2,3, 4), USE PART
NUMBER X20730.

A

4 X20853 1 AR, SPACER 2 ] X4 PIN, HITCH

503 | 20852 | 1| TUBE. MOUNTING _ T 1 %2085 | 1 STAND. JACK

=ITEM PART NO.| QTY. DESCRIPTION HTEM| PART NO.1 QTY. DESCRIPTION

b g REF, ND. 20228

RAN FER INC  |Prteln RO e JACK STAND' PO Soc0r13

v |

o’/l
N
T \7




NOTE:

70 ORDER A COMPLETE CASTER WHEEL ASSEMBLY
UTEMS 1 - 31), USE PART NUMBER X20007.

T0 ORDZR A COMPLETE HUB ASSEMBLY (ITEMS
23, 24, 25, 26, 27, 28, 29, 30), USE PART
NUMBER X18933.

TO ORDER A COMPLETE CASTER ASSEMBLY
(ITEMS 13, 14, 15), USE PART NUMBER

X18232.
»’
16 ¢ xQ1206 | 2 BOLT, 3/8" X 17 LG, HEX HO.
3| 08125 { 1 | WHEEL, 157 X 6" 6-BOLT (NOT SHOWN) 15 | X18888 { 2 | BUSHING, 2" TENSION
30 | x19887 | 1 | SPACER 41 X02291 | 1 | ZERK, 1/8" NPT GREASE
29 %18935 1 HUB, 6-BOLT W/CUPS 13 | Xi8886 | 1 HOUSING, CASTER
98 | X02605 { 6 | NUT, WHEEL 12 | X18182 | t | LINK. CASTER BOTTOM
27 1 %02604 | 6 | STUD. WHEEL 111 Xi8192 | 2 | PIN, SHORT PWOT
26 | xo7598 | 2 | CUP, BEARING 101 X01687 | 8 | MUT, 3/47 HEX HD.
25 | %18900 | 2 | CONE_BEARING § ] X01841 | 8 | LOCKWASHER, 3/4"
24 | X18934 | 2 | SEAL 8 | X818 } 2 | PM, LONG.PIVOT
23 X183905 i SPACER - 7 X01325 | 8 BOLT, 3/4° X 8 LG. HEX HD.
22 | X02048 | 1 | PIN. 5/32" X 2-1/7" IG. COTTER 6 | XIBI75 | Z. | PULATE, MOUNTING
21 ] X014 |1 NUT, 1" CASTLE - 5 | X | ANGLE, LH. MOUNTING
20 | X18891 | 1 | SPINDLE, 1-1/2" DiA X 13-1/2" IG. - 4 | xig181 | 1 LINK, CASTER TGP
19 | X18889 | 1 | FORK, CASTER I} X18176 1 1 |  ANGLE, RH. MOUNTING
- |18 | Xx02486 | 2 | _NUT, 3/8" HEX HD. (LOCKING) 2 | XO1605 1 § | FLATWASHER, 1"
“%i. |17 ] X38833 | 1 | BRACKET, RETAINER 1| X02591 § 4 | NUT, 17 UNF HEX HD. (LOCKING)
_ TEM | PART NO.T QTY. DESCRIPTION ]

ITEM | PART NO.| QTY. DESCRIPTICN ‘ . ]

- Taa] 1235 : RET_ WO, oon0d
B |9-13-95 REVISED e @ '—————
T T T —E: ; CASTER ARM ASSEMBLY DRAWING X0, SC500114 ,




I -
I |
1)
20 | x%01502 | 4 | FLATWASHIR, 5/8° . 10 | X24355 1 2 | MOUNT, PIVOT ‘
19 | X01280 | 4 | BOLT, 5/8" X 1-3/4" LG HEX HD 9 1 X01777 1 6 | NUT, 3/47 HEX HD. (LOCKING)
l 18 { x24279 | 1 | MOUNT, CYUNDER (1200 - 1500} & | X01346 | 2 | BOLT. 1" X 4-1/2" LG. HEX HD.
’ 17 1 X02546 | 6 | NUT, 5/8° HEX HD TOPLOCK 7 | X01344 { 1 | BOLT, 1" X 3" LG, HEX HD.
6| .X01294 | 2 | BOLT, 5/8° X 2-3/4" [G. HEX HD 6 1 X%24362 | 1 | TUBE. LFT
l 19 | X24365 .1 -1 [ MOUNT, TUBE (1800 - 2000) 5.} x24570 | 1 | TUBE, LINKAGE
141 x1729¢ | 2 | PN, 1-7/16" X 97 LG. 4 | X01779.1 3 | NUT. 1" HEX HD. {LOCKING} -
13 1 x24370 | 2 | P, 17 X 3-1/2° LG 3] x11658 | 2 ] PM, 5/327 HAR
: 12 | %02584 | & | PN 7/16” X 2" LYNCH 21 27303 ] 2 | PN 1-1/4" X 4-1/8" LG.
l i b1 F X01313 } 6 | BOLY 3/4° X 2-1/27 G, HEX HD. 1] X24347 | 1 | A - FRAME
HEM | PART NO.| OTY. QESCRIPTION {TEM| PART NO.| OTY. DESCRIFTION
[} _ : ge13-38 | . REVEED 1238 FULL MOUNT PARTS B M. 20017
l W‘M IFER N e Betd CONVENTIONAL SHREDDER P ™ SC500113




N N BN aE am =

a:.l‘

Ll

11| X02546 | 14 | NUT, 5/87 HEX HD. T0PLOCK
s ' 10 | %01620 | 14 | FLATWASHER, 5/8°
15 ) X24380 ] 1 | SHiM, 1/7" 9 | . xo12011 8 | BOLT, 5/8” X 2-1/2 LG, HEX HD-
1X24487 1 2| TUBE, MOUNTING-(2400) 8 | X24404 | 2. | SHM, 1/4"
0 1X24486 | 2 | TUBE. MOUNTING {2200) 7 | X24403 | 2 | SHIM, 10 GA
g4 X237 )2 | TuBE. MOUNTING: (2000) 6| X24402°| 2 | SHIM. 3/16"
L X24372 | 2 i TUSE, MOUNTING (1800) ~ 5 |_X01777 | 6 | NUT. 3/4 FEX AD._TOPLOCK -
X24400 | 2 | TUBE, MOUNTING ({1500) 05 |5 | 8O, S/F X 2-1/7 16 MK D
X20969 | 2 | TUBE. MOUNTING (1200) 3 X17209 | 2} PN 1-7/167 DA X 9 LG.
o 133 ] X01282 | 4 | BOLT. 5/8" X 2-1/47 16 BEX HD. 2 | x02384 {2 | PN, T/16 tYNCH I
%y L12 | x01289 | 2 1 BOLT, 5/8 X 1-1/2° 6. HEX HD 1| X04377 | 1| WICH 2-PONT-
*7LIEM | PaRT NO. T oY DESCRIPTION _ ITEM[ PART NO.T OTY. .
. wjmoew ) SEMf-‘MOUNT - PR, 20213
Wﬂﬁ L ZER Nc e aa cowzmiomm, SHRE\_DER {ROE050500116 |




NOTE:

0 ORDER A COMPLETE WHEEL ARM ASSEMBLY
(ITEMS 1,2, 3, 4,5, 6,7, 8 9, 10, 11, 12,
13), USE PART NUMBER X15349.

#{: TO ORDER A COMPLETE DUAL ARM ASSENBLY
| (ITEM 1o, NOT SHOWN), USE PART NUMBER
" X21490, o

T0 ORDER A COMPLETE HUB ASSEMBLY
(ITEMS 5, 6, 7, 8, 9, 10, 11, 12),
USE PART NUMBER X12440.

19 | X21490 HUB, 6~BOLT W/CUPS -

T— — — T L L -
: o s .
. . ' Pt

e UUAL WHEEL ARM ASSEMBLY (\iOT SHROWN} § L xaua g
18| X08125 | 1 | WHEEL 15" 6-BOLT (NOT SHOWN) 8 | X03089 | 6 | BOLL 1/2°-20 UNF X 1-1/2" LG. WHEEL
L7 4 x15354 | 1| BOLT, WHEEL ARM 7| X02286 { 1 ZERK, 1/4°-28 _
16 | X01602 2 FLATWASHER, 5/8" 6 | Xx06663 { 1 CUP, QUTER
15 ] x01840 | 2 LOCKWASHER, - 5/8" S} X06EES | 1 CONE, QUTER
14 -] X01696-] 2 NUT. 5/8 HEX HO. 4 | X01605 1 1 FLATWASHER, 1"
13 | X15351 1 ARM, WHEEL 3 | X01754 | 1 NUT, 1 CASTLE
12 | x08572 | 1 SEAL. GREASE 2 | X02048 | 1 PIN, /32" X 2-1/2" LG, COTTER
11 X08373 | 1 CONE, INNER _ i Yi2442 | 1 CAP, HUB W/ZERK
10§ Xx08574 | 1 CUP, INNER ' ‘ _ 1 X08686 | 1 CAP, HUB
k_rlTEi\-l PART NG, { OTY. __ DESCRIPTION ITEM| PART NO.{ QTY. DESCRIPTION
_ o g Jo-tssst. . mvim . |-u-g: ) “REF. WO 20218
' T T v WHEEL ARM ASSEMBLY Ime . crm00117




4

. ) . . » . . .4"

T0 ORDER A COMPLETE TRANSPORT
KIT (ITEMS 1 - 35, EXCEPT #8) '
USE PART NUMBER X21049. l
16 | %2105 | 1 | MOUNT, UPPER TONGUE
35 | X06886 | 2 | CAP. HUB 15 | X01777 | 4 | NUT, 3/4" HEX HD T0PLOCK
34 | x02048 | 2 | PN S/32° X 2-1/2" IG. COTTER 4] X01325 § 4 { 80LY, 3/4” X 8" 16. HEX HD ' !
33 1 X01734 | 2 | NUT, 17 HEX HD CASTLE - 13 1 X21050 | 1 | TONGUE, TRANSPORT
132 | X01605 § 2 | FLATWASHER, 1 12 | X01291 | 4 | BOLT, 5/8" X 2" LG. HEX HD. _
31 | x06665 | 2 | CONE, QUTER 111 X01776 | 8 | WNUT, 5/8" HEX HD. TOPLOCK l
30 | X08663 | 2 | CUP. OUTER 10 | X01602 | 8 | FLATWASHER, 5/8
29 | X0S089 | 12 } BOLT_1/2°-20 UNF X 1-1/2" IG. WHEFL 8 | X01202 | 4 | BOLT. 5/8° X 2-1/4" LG HEX HD.
28 | X12441 | 2 | HUB. 6-BOLI ' X24608 | 2 | TUBE, 717 LG. (2400) )
27 | X02288 | 2 | ZERK 1/4°-28 X24607 | 2 | TUBE, 59 LC. (2200) - !
26 4 08574 | 2 | CUP, INNER S 1 8 | X24606 | 2 | TUBE, 58-3/4" LG. {2000} ‘
25 | X06573 | 2 | CONE, INNER 124452 | 2 | TUBE, 52-3/4" L6. {1800) in
24 | x08572 | 2 | SEAL, GREASE . | X20130 } 2 | TUBE, 24" LG. (1500} ' 1!
23 | 18241 2 | SPINDLE, 1-3/4" DIA ol 7 ) xesdp4 ] 2 | SHM, /4T -
22 | X01775 | 2 1 NUT, 1/2" HEX HD TOPLOCK 6 | X24402 | 2 | SHM, 3/1§ -
21 | %0125 | 2 | BOLL 1/7° X 3-172" \G. HEX HO. 15 | %2403 | 2 | SHw. 10.GA u
20_| %24455 4 2 | ARM, TRANSPORT WHEEL. 4 1 X24215 | 4 | LUG, MOUNTING (15° ONLY) '
19 | x11059 | 6 1 CUP, 1/3" HAR PN L 3 | X019 b 2 b ONUT, 17 HEX HD. TOPLOCK -
_ 18 | X20943 | 6 | BN 17 X 4-1/4" LG CLEVIS 2 | X351 2 | BOLT, 17X 77 LG HEX HD. ;
i 117 ] %21056 | 1 | MOUNT. LOWER TONGUE T 1 X24453 | 1 | FRAME, WHEFL MOUNIING TRANSPORT ;
Y TTEM T PaRT NO. QTY. Bﬁ@ﬂou | ITEM| PART NQ.|[ OTY. DESCRIPTION . I :
= Taloss] s B oD TRANSPORT MTG, ASSEMBLY L% i
é ﬁ ING ML] G T T b - MODELS. 1500 - 2400 w : !




\"17\\{ 107 CENTER (1)

T0P RL(14 oy

1)
@ Eé BOTIOM CENTER /
\ ) ‘ LI /.
;-
7

NOTE:

ETIY

~.{-T0 ORDER A COMPLETE 540 RPM GEARBOX ) ¢

g (| ASSEMBLY (TEMS 1, 2,3,°4, 5.6, 7.8, 9, .
(110, 11, 12, 13, 14, 15, 16, 17), USE PART.

NUMBER X17182. - -

T0 ORDER A COMPLETE 1000 RPM GEARBOX
.| ASSEMBLY (ITEMS 1, 2, 3, 4, 5, 6, 7, 8, 9,
| 10, 11, 12,13, 14, 15, 16, 17), USE PART

NUMBER X17472. 8

' ‘ 1 B | X17185 } 2 | KEY, 3/8" X 1-7/16" LG.

17 | x13097 | 1 1 RELIEF, 1/8" NPT PREGOURE . 71 x17203 | 3 | SEAL 1-3/4

16 | X13038 1 BUSHING, 1/8" NPT T0 1/2° NPT ~ 6. | X17189 1 SHAFT, CROSS

15 1 x1318t 1 1 | PLUG, 1/2" NPT DRAN 3 { X12872 | 3 | CUP, SMALL BEARING

P14} xameo | 1 | PWG, FILL W/DIPSTICK {1/2” NPT 4 | X11477 | 3 | CONE. SMALL BEARNG

13 | X17204 ] 4 | RING, 1-3/4" RETANING X17473 | 2 | GEAR, 22 TOOTH {1000)

12 | X17186 | 1 | SHAFT, PINION . S U xngr It ] GEAR. 20 TOQTH (540}

i1 | %02267 | 12 | CAPSCREW, 3/8° X 2-1/4" IG. SOC. HD. _Xi7183 | 1 | GEAR. 27 T00TH (540)

10 | Xt7205 | 1 | CONE, LARGE BEARING 2 | X17188 | t | CASTING. BOTIOM (TAPPED)
M« {78 T x1149¢ | 1 | CUP. LARGE BLARING 1 | X17182 | 1 | CASING. TP
' ITEM | PART NO.[ OTY. __DESCRIPTION ITEM| PART NO.| OTY. DESCRIPTION

1385 REVIEE ) 313 GE ARBOY IR M. 2307
T e il - 540 & ?goa RPM - FM sesponng




L-.

10 ,
13 ¥ MM’J
14 _
(15 ‘ I :
5 } ; |
17 HH
NOTE: . | !
L .
10 ORDER A COMPLETE GEARBOX
ASSEMBLY (ITEMS 1 — 23), USE !
PART NUMBER X18776. o
- : 12.1 X18782 | 1 | RING, SNAP . -
23 1 18783 | 1 | RING (SHM) 11| X18778 § 1 | SHAFT . .
22 | x18792 | 1 | RING {SHIM) . 10 ] 19456 | 2 | BEARING. BALL o
21 1 X879t | 1 | RING (SHIM} 9 -] %1877 | 1 | BEARMNG, TAPERED ROLLER (50209 W/CUP) !
20 1 X18790 | 1 | RING (SHiM) 8 { x18796 | 1 | -BEARING, TAPERED ROLLER {32209 w/CUP) ' ,
19 1 x18789 | 1 | RING (SHIM) 7T | x1879¢ 1 3 ] PLUG, O -
18 | X18780 1 CLIP, CIRGC -6 18777 ¥t SHAFT, CROSS ‘
17 | X18788°1 1 | RING (SHIM) 5 I x18798 | 3 | SEAL QL ' -
16 1 X18787 | 1 | RING (SHIM) 4} X18781 | 2 1 RING. SNAP ' )
15 | X18785 | 1 | RING (SHIM) J | x18800 | 2 | GEAR, BEVEL (SET OF 2) '
=-, 14 18785 i RING (SHIM) 7 X18783 1 CASE. GEARBOX |
e 113 ] xigTse | g RING (SHM) . V| X18778 { 1 | COVER _ ) :
[TEM | PART NO.| OTv. DESCRIPTION ITEM | PART NO.| OTY. BESCRIPTION
@ A ig@& INC. g le-i-ss REVISED :f:z e CEARBOY ~ 1000 RPM lggimﬂrg o 20;(?0126 g
) oar | WSCRPICH OF REvscH ] 05 ) : 5C




=T NAT T O DI
PN iNL 10,0 o i

F

i

! .

i .'"—. et Il Rt I M AD
i ROTORS USING SQUAR
i

I

|

3 ¢ :
" R e O e

-

L&
(23
I -1 38 | X12356 | vaR.{ D-RING _ ' 19 | X26872 | 2 | BEARING, 2-3/16" 4-BOLT (ECCENTRIC LOCK) .
N 37 X24153 | VAR.| KNIFE. HEAVY SIDE - 18 | X029t | 7 | ZERK, 1/87.STR. NPT ‘
oo | 0 X12357 1 VAR KMIEE, “SIDE S L 17 ] X12333 |2 | COUPLER, 1/8" NPT
I 401 36 | X01095 | VAR.] BOLT,:1/2" X 1-1/2" LC. CARRIAGE 118 | X24178 | 2 | HOSE, GREASE LINE (1/8" X 107 tG.)
35 | %12297 { VAR KNFE, CUP - = .. -m : 15 1 X24100 1 2 STIFFENER, BEARING
1 34 | X12296 | VAR| HANGER, KNIFE" : 14 | X01251 1 8 | BOLT, 1/2" X 1-3/4" iG. HEX HD.
I 133 | x12295 | VAR.] RING, SQUARE - , IS X27246 { 2 | ROTOR, 8° DiA. (1500)
y 32 | x12355 | VAR.[ BRACKET, KNFE = - _ D ) X27245 1 2 1 ROTOR, 8 DIA. {1200)
31 | %02530 | VAR BOLT. 1/2° X 3-1/4" LG. CARRIAGE : 12 | X02496 | 4 | NUT, 3/8 HEX M. T0FLOCK
“ Lo | x24322 ) 4 | CLAMP, GREASE'WOSE - 11 ] X01598 ! 8 | FLATWASHER, 3/8 _
I 129 | x1239t | 2 | SHEAVE, 16720 3 - 10 | %01207 | 4 | BOLT, 3/8 X t-1/4" HEX HD.
28 { - | LOCKWASHER W/X12390) ' L g | ¥24031 | 1. DEFLECIOR."LH. KNIE
277 | ~ BOLT (INCLUDED W/X12390) : X24138 | 1 | DEFLECTOR, R.H. KNIFE : )
I 26 | -X2748% | 2 { BUSHIG, 1-3/4¢" QD 8 | x241797 | 2 HOSE; GREASE LINE (1/87 X 21-1/2" LG.)
' 95 |X17192 2. {. BELT, C78 2-BAND {540 RPM) 7 1 %02539 .| 24 .[ NUT, 1/27 HEX. HD. TOPLOCK
X12393: | 2 | BELT €81 2-BAND {1000 RPM) B | X01254 | 8 | BOLL 1/2" X 2-1/2" LG. HEX HD.
l C{gg X17HST | 2 | SHEAVE 8" 2C (540 RPM) 5 | X26871 | 2 | BEARING, 2-3/16" 4-BOLT (SET.SCREW LOCK).
_ ~ o x12388 | 2 | SHEAVE, 117 2C (1000 RPM) - - 4 | X02475 | 16 | NUT, 5/16" HEX HD. TOPLOCK
o 23 | %2408 | 4 | XEY, 3/8" X 2-1/7" iL. 3 ] X0t597 | 24 | FLATWASHER, 5/16"
22 . LOCKWASHER (INCLUDED W/%26869) 12 | xo1186 1 16 | BOLT. 5/16" X 1~1/4" G, HEX HD.
I L2 - BOLT {INCLUDED W/X26368) Ty [LX24214 | 2 | RING, GRASS {1-PC.)
T 120 | x26869 | 2 | BUSHING, 2-3/16” QD ‘ X12366 | 4 [ RING, GRASS (2-PC)
A FEM | PART ¥0.] QTY. - DESCRIPTION LI 1TEM] PART NO.| OTY.| : DESCRIPTION
I § =5 Mlomsess | omowalReteast  BEEEREL g7 DIA CYLNDER ASSEMBLY fEie om0
| R I T T e MODELS 1200-1500 | e ™ SC500138




NOTE:
ROTORS USING SQUARE OF D

ARC NOT 70 BL RUN

7 "BOLT (INCLUDED W/X26870) !

- 20 | x26870 | 2 | BUSHING. 2-3/16" QD
40 | x02408 | 2 T KEY, 3/8 X 2-1/7 LG _ 19 | X26872 | 2 | BEARING, 2-3/16" 4-BOLT (Eccsmmc LOCK)
39 | xi2356 | vAR.] D-RING 18 | X02291 | 7 | ZERK, 1/8" SIR. NPT
3 | X24153 | VAR| KNIFE. HEAVY SIDE 17 | X12333 | 2 | COUPLER, 178" NPT ]
T 1 x12357 | VAR KNWE, SIDE - 16 | ¥24178 | 2-| HOSE, GREASE LINE {1/8 X 10° 10.)
37 ] ¥01095 | VAR.! BOLT, 1/2° X 1-1/2" LG. CARRIGE | 15 1 X24100 | 2 | STIFFENER, BEARING
36 | X12297 | VAR KNIFE, CUP 4] X01291 | 8 | BOLT, 5/8° X 2° LG. HEX HD.
35 | X12296 | vAR.[ HANGER, KNIFE . 13 LX27248 | 2 | ROTOR 8" DiA (2000)
34 | 12295 | VAR{ RING, SQUARE X27247_| 2 | ROTOR, § DIA. (1800)
33 | X12355 | VAR.| BRACKET, KNIFE [ 12 | X02496 | 4 | NUT. 3/87 HEX HD. TOPLOCK
32 | X02530 | VAR.! BOLT. 1/2° X 3-1/4" 1G. CARRIAGE 111 X01598 | 8 | FLATWASHER, 3/3
31 | X02539 | vaR.| NUT. 1/2° HEX HD. TOPLOCK 10} X01207 | 4 | BOLT, 3/8 X 1~1/4" HEX HD.
30 | X24322 | 4 | CLAMP, GREASE HOSE n g [X24031 | v | DEFLECIOR. LH. KNFE
29 LOCKWASHER (INCLUDED W/X24227) | X24138 ] 't | DEFLECIOR, RA. KNFE
B | BOLT (INCLUDED W/X24222) 8 | X24177 | 2 | HOSE, GREASE UNE (1/8 X 21< 1/2 LG)
27 | X24222 | 2 | BUSHING, 1-3/4” 0D - 7 | X02548 | 24| NUT, 5/8 HEX HD. TOPLOCK
b | X24074 | 7 | SHEAW, 16 3¢ 6 | X01293 | 8 | BOLY, 5/8 X 2-1/4 LG. HEX HD. . _
g5 | X17477-] 2 | BELT, C78 3-BAND {1000 RPW SFELD-UP) 5 | X2687) | 7 -| BEARWG, 2-3/16 4-BOLI (SET GCREW LOCK]
| X24076 | 2 | BELT, CB1 3-BAND (1000 RPM) 4 | 02475 1716 | NUT, 5/16° HEX HD. TOPLGCK
9 LXIT476 | 2 | SHEAVE, 87 3C {1000 RPM SPEED-UP) 3§ X01597 | 24 | FLATWASHER, 5/16
oo 24073 2 SHEAVE, 1057 3C (1000 RPM) 2 101186 16 BOLT, 5/16" X 1-1/4" [G. HEX HD.
Wi 25 | X02433 | 2 | KEY. 1/7 X 2-1/7 LG, 1 LX24214 171 RING. GRASS (I-FC}
22 _LOCKWASHER (INCLUDED W/%26870) X12366 | 4 | RING. GRASS (2-PC.)
ITEM | PART NO.| OTY. - DESCRIPTION _ ITEM |:PART NQ. | QTY. DESCRIPTION
: A fsreas]  oRWAL RELEASE *‘—“*"_"-3’ §" OiA. CYLNDER ASSEMBLY Plo ..
m! N T e MODELS 1800 - 2000 | ' SC500140




NOTE:
ROTORS USING SQUARE OR D-RING

EOARD NMT TN DO OCUIN AYED IRNN D
N f\"‘u‘i ic o l\*..N u\-a‘?'j lQ‘UG et

- H .

5 ) . - . . - . :

PE=pm . |Aren] oo PUSERT g DR CTUNDER ASSENBLY oM
ZE8 = MODELS 2200 - 2400 - [ SC500141

POV B ) - (OSCRPION OF AEVGIH P 75




R ELR
Tai

T | r—. s
PARTS LIST PAGE FOR DRAWING NUMBER SC500141
NOTE
ROTORS USING SQUARE OR D-RINGS
ARE NOT TO BE RUN OVER 15G0 RPM
23 | x02291 § 2 | 7ERK, 1/8" STR. NPT
22 | X12333 | 2 | COUPLER, 1/8" NPT
44 | X12356 | VAR] D-RING 21 | X24178 | 2 | HOSE, GREASE LINE (1/8° X 107 LG.)
43 |.X12357 | VAR[ KNIFE, SIDE 20 | X24100 | 2 | STIFFENER, BEARING
X24153 | VAR.] KNIFE, HEAVY SiDE 19 | X01291 | § | BOLT, 5/8" X 2" LG.
42 | ¥01095 | VAR| BOLT, 1/2° X 1-1/2" 1G. CARRIAGE 13 27251 | 2 | ROTOR, 8" DIA (2400)
41§ X12297 | VAR] KNIFE, CUP X27250 | 2 | ROIOR, 8 DIA (Z200)
40 | X12296 | VAR.| HANGER, KNIFE 17 ] X02439 | 4 | KEY, 1/2° X 2-1/27 |G.
39 ] 12295 | vaR.] RING, SQUARE - 16 | x26869 | 2 | BUSHING, 2-3/16 QD
38 } X12335 | VAR.| BRACKET, KNIFE 15 LOCKWASHER (INCLUDED W/X26863)
37 | X02530 [ vAR.[ BOLT, 1/2° X 3-1/4" IG. CARRIAGE 14 _ BOLT {INCLUDED W/x26863)
36 | X02539 | VAR.[ NUT, 1/27 HEX HD TOPLOCK 131 X27249 | 2 | ROTOR, 8" DiA {2200 - 2400}
35 | X24322 | 4 | CLAMP, GREASE HOSE 12.1 X02496 | 4 { WNuI, 3/8° HEX HD. JOPLOCK
34 | X24074 | 2 | SHEAVE, 16”3 11| X01598 | 8 | FLATWASHER, 3/8"
33 | %24222 | 2 | BUSHING,.1~3/4" 0D 10 ] %01207 | 4 | BOLI, 3/8” X 1-1/4 HEX RO
32 | X02408 | 2 | KEY, 3/8" X 2-1/27'IC. g | X24031 | 1 | DEFLECTOR. LH. KNIE
31 . LOCKWASHER (INCLUDED W/X24222) | x24138 | 1 | DEFLECTOR, RH. KNIFE
30 : BOLT (INCLUDED W/x24722) B | X24177 | 2 | HOSE, GREASE LNE (1/8 X 21-1/7 1G)
ng [.X24076 | 2 | BELT, CBU 3-BAND {1000 RPM) 7_| X02546 | 24 | NUT,’5/8" HEX HD. TOPLOCK
©7 ] x17477 | 2 | BELT, C78 3-BAND (1000 RPM SPEED-UP) 6 | X012¢3 | 8 | BOLT, 5/8" X 2-1/4" LG. HEX HD.
og | X24073 | 7 | SHEAVE 11° 3C (1000 RPM) 5 | x26871 | 7 ] BEARING, 2-3/16" 4-BOLT (SET SCREW LOCK}
X17476 | -2 | SHEAVE, 11" 3C (1000 RPM SPEED-UP) 4 | X02475 | 16 | NUT, 5/18" HEX HD. TOPLOCK
27 LOCKWASHER {INCLUDED W/X26370) 3 1 X01597 | 24 | FLATWASHER, 5/16
26 BOLT (INCLUDED W/XZ6370) 2 | X01186 | 16 | BOAT 5/16° X i~1/4" LG. HEX HO.
25 | X26870 [ 2 | BUSHING, 2-3/16" QD |y [ X24214 | 2 | RING GRASS (I-PC)
24 | 26872 | 2 | BEARING, 2-3/16" 4-BOLT (ECCENTRIC LOCK) X12366 | 4 RING, GRASS {2-9C)
1iEM | PART NO.| OTY. DESCRIPTION ITEM ] PART NO.| QTY. DESCRIPTION .
> S A fs-15-351  ORIGINAL RELEA el T g% DA CYUNDER ASSEMBLY Pt 2070
L ZER N R MODELS 2200 — 2400 _ i°“‘“‘° ¥ 5500142

IR _ BN e




i

A W W W W N " N N =

‘- E T .

-l T T - W

SHEAVE. 87 2C (2000 RPM ONLY)

24 179 | 2
1 X12383 | Z | SHEAVE, 117 2C (1000 RPM)
23 | %02408 | 4 | xev, 3/8" X 2-1/7° (.
2 LOCKWASHER (INCLUDED W/x26669)
2 BOLT, (INCLUDED W/X26869)
20 | x26863 | 2 | BUSHING, 2-3/16" QD
: 19 | X26872 | 2 | .BEARING, 2-3/16" 4-BOLT {ECCENTRIC LOCK)
43 | X01095 | VAR BOLT, 1/2° X 1-1/2" LG. CARRIAGE GR. 5 18 | X02291 |2 [ 7ZERK. 1/8" STR. NPT -
-42 | X01260 | VvAR.| BOLT, 1/2" %. 4" LG. HEX HO GR. 8 17 | x12333 0 2 | COUPLER, 1/8° NPT -~ -
1 41 | X26994 | VAR.| HANGER, KNIFE - 16 | X24178 § 2 | HOSE, GREASE UNE {1/8” X 107 1G.)
40 | X01600 | VAR| FLATWASHER, 1/2° . 15 | X24100 | 7 | STIFFENER, BEARING
39 | 1229 | vAR| HANGER, CUP KNIFE _ - 14 | x01291 | 8 | BOLT, 5/8" X 2° 16. HEX HD_ GR. 5
3g |X12297 | vAR.| KNIFE, STD. CUP 13 |X27229 | 2 [ ROTOR. 6-5/8" Dia, (1500)
X24329 | VAR KNIFE, STD. CUP W/HARD SURFACE X27228 | 2 [ ROTOR, 6=5/8" DA (1200)
37 | %20995 | VAR BUSHING ° ' 12 | %02496 | 4 | NUT. 3/8° HEX HD. TGRLOCK
36 | ¥26569 | var| KNIFE, SIDE 11| X01598 | B | FLATWASHER, 3/8
35 | X01776 | VAR| NUT. 5/8" HEX HD T0PLOCK - 10 | X01207 | 4 | BOLT, 3/87 X 1-1/2 HEX HD.
34 | X0t602 | VAR| FLATWASHER 5/8" {2-REQ'D. PER 8OLT) g | X24031 | 1 } DEFLECTOR, LH. KMFE
33 | ¥01295 | VAR| BOLT, 5/8" X 3" 16 HEX HD. X24138 .| 1 | DEFLECTOR, RH. KN¥E
32 | %01252 | VAR BOLT. 1/2" X 2" LG. HEX HD GR. 5 8 | X24177 1 2 | HOSE, GREASE LNE {1/8" X 21-1/2° 16
31 | %26568 | VAR| HANGER, KNIFE . 7 | %02539 | 24 | NUT, 1/2° HEX HD. TOPLOCK
30 | X24322 { 4 | CLAMP, GREASE HOSE . 6 | x01293 | 8 | BOLT, 5/8" X 2-1/7 LG. HEX HD. GRS -
20 | 12301 1 2 | SHEAVE 16720 3 | X26871 | 2 | BEARING, 2-3/16" 4-BOLT (SET SCREW LOCK)
28 - NUT {INCLUDED W/X12390) 4 | X02475 | 16 | NUT, 5/16" HEX HD. TOPLOCK
27 - BOLT_(INCLUDED W/X12380) 3 1 X01597 | 24 1 FLATWASHER, 5/16°
26 | X27469 | 2 | BUSHING. 1-3/4" QD 2 | X01186 { 16 | BOLT, 5/16" X 1-1/4" 1G. HEX HD.
g5 |LX17192 | o | BELT, (78 2-BAND (2000 RPM ONLY) X224 | 2 T RING, GRASS (1-PC)
X12393 | 2 | BELT, C81 2-BAND (3000 RPM) X12366 | 4 | RING, GRASS (2-FC)
ITEM | PART NO.| Q7Y.] DESCRIPTION FTEM| PART NO.| OTY. DESCRIPTION
Afos-ss|  ORGNALREVAE TEIEBB 6.5/g" DIA CYLINDER ASSEMBLY[EM _ 20
Mifg&%ﬁy& e | e BESCRPYOR OF REVERN ﬁ ::s-‘ / MODELS 1200-1500 | |wwIG 50500143




—
(s3]

on

@ oy L X17476 | 2 | SHEAVE. 8 3C {1000 RPM SPEZD-UP)
(23) “ TX26073 77 | SHEAVE 105 3C (1006 Row)
23 | X02438 | 2 | KEY, 1/2" X 2-1/2" LG.
22 LOCKWASHER (INCLUDED W/X26870)
: . 20 . L BOLT (INCLUDED %/X26870)
45 | X01095 [ VvAR] BOLT. 1/2° X 1-1/7" LG. CARRIAGE GR. 5 20 | X26870 | 2 | BUSHING, 2-3/16 QO
44 | X01260 | VAR! BOLT. 1/2° X 4" LG. HEX HD GR. 8 19 | X26872 | 2 | BEARING, 2-3/16" 4-BOLT (ECCENTRIC LOCK)
43 | X26994 | VAR.| RANGER, KNIFE 18 | X02291 | 2 | ZERK, 1/8” SIR. NPT -
42 | X01600 | VAR.] FLATWASHER 1/7° 17 | x12333 | 2 | COUPLER, 1/8” NPT
41 | X12296 | VAR.| HANGER, CUP KNIFE 16 | X24178 | 2 | HOSE,GREASE LINE (1/8" X 10" LG)
4p X12297 | VAR KNFE, STD. CUP ‘15 | X24100 | 2 | STIFFENER. BEARING
X24329 |-VAR.] KNIFE, STD. CUP W/HARD SURFAZE 141 X01251 | 8 | BOLT, 1/2° X 1-3/4" (G, HEX HD.
39 | x20995 | VAR.] BUSHING 13 X225 ] 2 | ROTOR 6-5/8" DA (2000)
38 | X26569 | VAR.] KNIFE, SIOE X27230 { 2 | ROTOR. 6-5/8" DiA. (1800)
37 | 02546 | VAR.| NUT, 5/8" HEX HD TOPLOCK GRS 12| X02496 | 4 | NUT 3/8 HEX HD. TOPLOCK
36 | X01602 | VAR.| FLATWASHER, 5/8" (2-REQD..PER BOLT) 11 | X01598 | 8 | FLAIWASHER, 375"
35 | X01295 | VAR BOLT, 5/8" X 3° LG. HEX HD. 10 | X01207 | 4 | BOLT. 3/8" X 1-1/4" HEX HD.
34 | X02539 | VAR.| NUT 1/2" HEX HD fOPLOCK g |_X2403t | 1 | DEFLECTOR, LH KNIFE
33 | X01257 | VAR BOLT. 1/2” X 2" IG. HEX HD GR. 5 : X24138 | 1 | DEFLECTOR, RH. KNIFE
32 | X26568 | VAR HANGER, KNIFE . - 8 | X24177 | 2 | HOSE. GREASE LINE (1/8" X 2i-1/2 LC.)
31} %24322 | 4 | CLAMP, GREASE HOSE . 7} X02546 | 24 | NUT, 5/8" HEX HD. TOPLOCK GRS
30| x24074 | 2 SHEAVE, 18” 3C 6 | %01203 { 8 | BOLT. 5/8 X 2-1/2° tG. HEX HD. -
29 NUT {INCLUDED W/X24222 5 | x26871 1 2 | BEARNG, 2-3/16" 4-BOLT (SET SCREW LOCK)
28 T BOLT (INCLUDED W/%24222) [ 4 | x%02475 | 16 | NUT, 5/167 HEX HD. TOPLOCK -
27 | x02408 | 2 | EY, 3/8” % 2-1/2" LG, 3 1 x01507 T 24 | FLATWASHER, 5/16"
26 | x24222 | 2 | BUSHING. 1-3/4° QD 2 | X018 | 16 | BOLL 5/16° X 1=1/4" LG. HEX HD.
a5 | X17477 | 2 | BELT, C78 3-BAND (1000 RPM_SPEED-UPY)  LLXed214 | 2 | RING, GRASS (1-PC.)
1 X24076 | 2 | BELT. C81 3-BAND {1000 RPM) X12366 | 4 | RING, GRASS (2-PC.)
TEM | PART NO.] OTY. DESCRIPTION iTEM| PART NC.| QTY. DESCRIPTION
_ =y Ale-ss|  ORGNAL R o e 1 6-5/87 DIA CYLINDER- ASSEMBLYRI M. 200
LZER N e e B L2 /MODELS 1800 - 2000 | SC500144

*



M

[N,

EEE

okl

DRG0 50500145

RET MO,

MODELS 2200 - 2400

L% 16-5/8" DIA. CYLINDER ASSEMBLY

POSCRPM F REvsIN e

Ale-ness|  omow s PE
REY,

INC.

;

v . B * . . n-
s ; 0 : v . y _ e T ; . . o ) h .




t- (-

DADTO T I , at; ; A IV AD TN A
PARTS LIST PAGE FOR DRAWING NUMBFR SC300145
aq | X12297 | vaR) KNIFE, STO. CuP
 RZA3Z0 1 VAR KNIFE. STD. CUP /u2R0 SURTACE
43 | 420585 | ¥AR|} ZUSHING
42 | X26563 | VAR.| KNIFL, SIOE
41 | %02546 | VAR| NUT, 5/8" HEX HD CFiOCK GR. 8
40 | X01802 | VAR| FLATWASHER, 5/8™ {2-ReQD. PER BOLT)
39 | X26368 | vAR} BOLT, 5/8" X 3" 15.-AEX HD GR. 8
38 ] X02539 | VAR] NUT, 1/2° HEX HD 70PLOCK GR. &
37| X01291 | VAR| B8OLT, 5/8 X 2 LG HEX HD. GRS
36 | %26566 | VAR.| HANGER. KNIFE
357X24322 ] 4 | CLAMP, GREASE HCSE
34 | X24074 | 2 | SHEAVE, 16" 3C
351 X02406 | 2 | KEY. 3/8” X 2-1/7 LG.
. 32 NUT (INCLUDED W/24222)
31 BOLT {INCLUDED w/24272)
, 30 | X24222 | 2 | BUSHING, 1-3/4 O
% X24076 T 7 | BELT, CB1 I-3AND (1030 rem)
X17477 | 2 | BELL, C78 3-BAND (1000 RPM SPEED-UP)
gg | X24073 | 2 | SHEAVE, 105™ 3C {1600 RPM)
X17476 | 7 | SHEAVE, 8" 3C (1000 RPM SPELD-UP)
27 LOCKWASHER (INCIUDED W/28870)
26 BOLT {INCLUDED W/26370)
’ X36870 | 2 | BUSHING, 2-3/i6" GD
24 | 26872 | 2 i BEARING, 2-3/18 4-BOLT (ECCENIRIC LCCK)
23 | X02297 | 2 | ZERK. 1/8 SIR NPT
22 | X12333 | 2 | COUPLER, 1/87 NPT
21 | x24178 | 2 | HOSE, GREASE LINE {1/8" X 107 16.)
20 | X24300 | 2 | STIFFENER, BEARING
19 1 x01291 | § | BOLT, 5/8° X 27 LG.
jg LX27232 | 2 | ROTOR, 6-5/8 DIA {2400)
X27231 | 3 | ROIOR, 6-5/8" DIA {7200)
: 17 | X02439 | 4 | KEY, 1/2° X 2-1/2 LG.
" 16 | X26869 | 2 | BUSHING, 2-3/16 QD
’ 15 i LOCKWASHER (INCLUDED- W /26870)
14 BOLT {INCLUDED ®/26870)
131 x27233 | 2 | ROTOR, 6-~5/8 DIA £2200 - 2400)
121 %02496 | 4 | NUT, 3/8 HEX HD. %RLOCK
11 ] %01598 | 8 | FLATWASHER, 378
10 1 X01207 | -4 | BOLI,-3/8 X 1-1/47 HEX HD,
g [X24031 | 1 ] DEFLECTOR, LH. KNFE
| %24138 {. 1. | OEFLECTOR, RH. KMIFE
8 | X24177 | 2 | HOSE. GREASE LNE (1/8" X 21- 1/2 LG
7 | X02546 | 24 | WUT, 5/8 HEX HD. TOPLOCK
6 | X01293 | 8 § BOLT, 5/8 X 2-1/4 6. HEX HD. _
2 ' : ) 5 |. X26871{ 2 | BEARING, 2-3/18 4-SO0LT (SET SCREW LOCK)
49 | X01085 | VAR.| BOLY, 1/2° X 1-1/2° LC. CARRIAGE OR. 5 4 | X02475 | 16 | NUT, 5/16 HEX HD. TOPLOCK .
48 | %01260 | VAR.| BOLT. 1/2° X 47 LG. HEX HD. GR. 8 3 | X01597 .. 24 | FLATWASHER. 5/16
47 | XO160C | VAR.] FLATWASHER, 1/2" 2 | XOT186 | 16 | BOLT, 5/16 X I=1/% LG. HEX HD.
45 | ¥76994 | VAR.| HANGER, KNIFE g [ X214 ] 7 T RING. GRASS (1-BC.)
45 | X12065 | VAR.| HANGER, CUP KNIFE X12366 | 4 | RING, GRASS (2-PC.)
ITEM | PART NO.| QTY. . DESCRIPTION ITEM | PART NO.{ OFY. BESCRPTICN _
o | Alsmes|  onowa mapse  BEPERRT6-5/B" DIA CYUNDER ASSEMBLYRGo Mot
-_,-.WE,‘._EA@ LLER INC T e /MODELS 700 - 2500 PP eS0T

r ,
I ..EN .




I

i

NOTE:

"TO ORDER A COMPLETE
GEARBOX, USE PART NO.

11

__féLﬁ//(
LETTER Y™ |.u./ _

END OF PINION SHAFT

PAINTED YELLOW FOR

. v

X21599, IDENTIFICATION.
1 - . i : 12 | %0206 | 16 {.-BOLT, 3/8° UNC ¥ 1" LG. HEX HD GR. §
|23 | Xi3038 | 1 | BUSHING, 1/2” X 1/8" REDUCER (NOT SHOWN) || 11| Xi7185.] 2 | KEY. 3/8 SO X 1.46° LG,
122 | x13181 | 1 ] PLUG, 1/2° NPT PIPE (NOT SHOWN). {110 ] X22619 | 1 | SHAFT, THRU
21 | %3097 | 1 | PLUG, 1/87 NPT VENT [NQT SHOWN) 9 | X22264 | 2 | SEAL 0L
20 | X%08697 | 1 | PLUG, 1/4” NPT PPE 3 ) A22599 | 2 | GEAR, 22T W/1.75 BORE
19 | x2614 | 1 | COVER, OPEN. 7 | X27595 | 1 | HOUSING, SIDE PORT
18 | X22604 | AR, | - SHIM, 007" (COVER) - B | X22602 | t | CUP, BEARING (W
17 | x22603 -1 AR. | SHIM, 007" {1.75° DIA SHAFT) 5 | x17205 T 1 | CONE, BEARING (MNBA
16_7 X22611 | 3 | WASHER, 1.75" I.D. X 1797 THK. 4 | ¥08491 3 |° CUP, BEARING {
15 | x22606 | 3 | RING, SNAP (5160 - 175) 3 ] xt1477 | 3 | CONE, BEARING
14 1 X22510 | 1 | SPACER . 2 | x22584 | 1 | SEAL O
13 | xa2e15 |t | COVER, CLOSED 1 1 %2626 | t | SHAFT. PINION
ITEM | PART NO.| OTY. | DESCRIPTION ITEM| PART NO.1 QTY. DESCRIPTION
A |o-Bees | ORGINAL RELEASE ii“ s GEARBOX - 1000 RPM ~ EML 210
MM T e | s o - 'u-s. {1:1 RATIO) RIS 6 50500147




%
——

2

12

22 )
' 1 5

/= 0
/ | : 3
LETTER "B LD A

Fad

w
il JEF A N R A I e

PAMAA l
_ > !
‘ {
NOTE: ’!ﬂ
1 T0 ORDER A COMPLETE ) Z . !
GEARBOX, USE PART NO - : END OF PINION SHAFT
X22443, PAINTED BLUE FOR !
) : IDENTIFICATION.
35 | X13038 | 1 | BUSHING, 1/2° X 1/8° REDUCER (NOT SHOWN) |.
24 | X13181 | 1 | PLUG, 1/2° NPT PPE (NOT GHOWN) 12 | X01206 | 16 | .BOLT. 3/8 UNC X 1" LG, HEX HD GR. 5 !
23 | X13097 { 1 | PLUG, 178 NPT VENT (NCT SHOWN) 1| XI7185 | 1 | KEY, 3/8750. X 1.46 LG, :
22 | ¥22638 | 1 | GEAR, 29T - 4110 %2260 | 1 | SHAFT, THRU
21 | ¥06997 | 1 | PLUG. 174" NPT PPE ' 9 | ¥22264 | 2 | SEAL OL {ueumey
20 | X22614 | 1 | COVER, OPEN 8 | X22657 | 1 | GEAR 167 . .
19 | X22604 | AR. | SHIM, .007" {COVER) 7 | X22595 | t | HOUSING, SIDE PORT :
18 | x22603 | AR | SHM. 007" (1.75" DIA. SHAFT) B | Y22602 | t | CUP. BEARING ‘
17 | X22606 | 2 | RING. SNAP (5160 — 175) 5 | X17205 | 1 | CONE, BEARNG
1€ X22611 3 WASHER, 1.757 LD. X 178" THK, 4 X08491 3 CUP, BEARING - !
15 | X22607 | 1 | RING, SNAP (5160 - 200) 3 | X177 | 3 | Cone, BEARNG (GRS
“s L4 ] X22612 | 1 | SPACER 2 | X253 1 1 | SEAL OL
“sie [13 | x22615 | 1 | COVER, CLOSED 1 | X22500 | 1 | SHAFTL QUIL ‘
ITEM | PART NO.| QTY. | DESCRIPTION ITEM| PART NO.| QTY. DESCRIPTION ' ;
. INC, - [ A]sm-ss|  oroma smease  pSLlEES GEARBOX - 540 Py~ [ELXC . 2043
_ , 7 et T — (1:181 RATIO) [PrAes . 5500148




" LETTER "6" LD.

NOTE:
I TO ORDER A COMPLETE _
GEARBOX, USE PART NO. . 1
o END OF PINION SHAFT
I X21525. PAINTED GREEN FOR
IDENTIFICATION.
I 24 | X1338 | 1 [ BUSHING, 1/2° X 1/8" REDUCER (NOT SHOWN) 1§ 12 | x01206 | 16 | B8OLT, 3/8° UNC X 17 L. HEX KD GR. 5
" 23 | 13181 | 1 | PLUG, 1/2° NPT PIPE (NOT SHOWN) 11| X17185 | 2 | XY, 3/8° SQ. X 146" LG.
(122 1 x13097 | 1 | PLUG, 1/8" NPT VENT (NOT SHOWN) 10 | x22619 F 1 | SHAFT THRU ~
21 | %22600 | 1 | GEAR, 27T 9 | x22064 | 2 | SEAL, Ol (uesey
20 | X06897 1 PLUG, 1/4" NPT PIPE 8 | ¥27801 1 GEAR, 207
) 19 | x2614-| 1 | COVER, OPEN 7 1 x225¢5 { 1 | HOUSING
18| X22604 | AR. | SHM, .007" {COVER) 6 | ¥22602 | 1 | CUP. BEARNG (R
I 17 | X22603 | AR.| SHM. 007" (1.75° DIA SHAFT) 5 | xi7205 | 1 | ConE BEARING (R
16 | x22611 | 3 | WASHER, 1.75" 1.D. X .178" THK. 4 | ¥08491 | 3 | CUP, BEARNG ((ilk
15 | X22606 | 3 | RING, SNAP (5160 ~ 175) 3 [ xti477 | 3 | CONE BEARING (G
I 14 | x22610 | 1 | SPACER 2 | w2594 | 1 | SEAL O
13 | x22513 | 1 | COVER, PLATE 1| ¥22620 | 1 | SHAFT, PINIGN
ITEM | PART NO.| QTY. DESCRIPTION [TEM| PART NO.| QTY. DESCRIPTION
INC. Al-zess|  ORONAL RELEAE  pokio® CEARBOX - 1000 RPM (oo 21
| Mﬁﬁ— SR T T v - {1:1.35 RATIO) AR Ses00149




e 1

NOTE:

TO ORDER A COMPLETE 4
. »
.GEARBOX, USE PART NO. : END OF PINION SHAFT
X22501. PAINTED ORANGE FOR
. : IDENTIFICATION.
24 .| X13038 | 1 | BUSHWNG, 1/7 X 1/8 REDUCER (NOT SHOWN) || 12 | X01206 | 16 | BOLT, 3/8 UNC ¥ 1" LG. HEX HD GR. 5
23 | Xi3181 | 1 | PLUG, 1/2° NPT PIPE (NOT SHOWN) 11 | x17185 | 2 | KEY. 3/8 S0. X 1.46 1G. '
27 X13097 1 PLUG, 1/8" NPT VENT (N{]T SHGWN) W] X228i9 1 SHAFT, THRU .. .
21 | X220618 | 1 | GEAR, 287 ' - 9 | %22264 | 2 | SEAL Ol
20 | x08997 | t | PLUG, 1/4" NPT PIPE 8 | x2617 | 1 | GEAR, 4T
19 | x22614 | 1 .| COVER, OPEN 7 | X22595 | 1 | HOUSING S
18 | X22604 | AR.| SHM, 007" (COVER).. 6 | %2602 | 1 | CUP. BEARNG (R
17 | %22603 | AR. | SHM. 007" (1.75" DiA SHAFT) 5 | x17205 | t | CONE Bsmwc;
16 1 X22611 3 | WASHER, 1.757 LD. X 179" THK. 4 | 08401 | 3 CUP, BEARING
15 | ¥22606 | 3 | RING, SNAP (5160 - 175) 3 | XI1477 | 3 | CONE BEARNG (R
14 | X22610 | 1 | SPACER 7 | X32504 | 1 ] SEAL OL
13 | x22613 1 1 | COVER, PLATE T | X27626 | 1 | SHAFT, PINION
ITEM | PART NO.1 OTY. ESCRIPTION {TEM | PART NO.| OTY. DESCRIPTON

22501

gy g} ‘ pan | 52768 - |Rer. M. :
BALZER NC  poel wewmos gty G090 s

Y. | n TESCRPTION OF RIVISON pum| w5

rd




il

f =)

P

A
3
1
BON
-~

—
e
.

-}

i
NOTE: L _ I 1 _
T0 ORDER A COMPLETE 540 RPM PTO
W/OVER-RUNNING CLUTCH, USE PART  (36) (73 ~
NUMBER ¥27023. 15
TO GRDER A COMPLETE TRACTOR HALF GUARD (ITEMS
70 ORDER A COMPLETE TRACTOR HALF PTO W/SHELD
NUMBER X27032. 10 ORDER A COMPLETE MPLEMENT HALF GUARD (ITEMS
! " | T0 ORDER A COMPLETE IMPLEMENT HALF PTO W/SHELD 17,18, 20, 22). USE PART NUMBER X27075.
; (TEMS 11 12, 14, 17, 18, 20, 22), USE PART NUMBER T0 ORDER ‘A COMPLETE TRACTOR HALF PTO W/0 SHEELD
- : (ITEMS 13, 13, 16, 36), USE PART NUMBER X27081.
! © | TO OROER A COMPLETE SAFETY GUARD (ITEMS 17, 18, T0 ORDER- A COMPLETE NPLEMENT HALF PTO W/0 SHIELD
| 19, 20, 21, 22, 23). USE PART NUMBER X23076. (ITEMS 11, 12, 14), USE PART NUMBER X27071.
!, 35T Xigesz | 1] YOKL, OUTER TUEE 18 | xig707 | 1 | O.BEARNG, 8-9-0
35 | X23077 | 2 | CLOSING PLATE HALF . 17 | XZ7080 | 1| TUBE, CM SAFETY (MPLEMENT HALD)
34 %23076 1 RING, SCREEN" ' 16 | Xi8700 1 NUT, RING
! 33 | x27041 | 1 | HUB (CLUICH INNER) - 5 | X27066 | 1| TUBE. CW CARDAN (TRACTOR HALF)
- 32 | X23079 | 1 | CIRCLIP (SNAP RING) 18 [ X27067 | 1 | TUBE, CM CARDAN (MPLEMENT HAL))
oLy X27040 1 CLUTCH QUTER BODY 13 ) En4 1 PIN, FLEXIBLE
30 |_X77043 | 1 | PIVOT PIN ASSEMBLY 12 | X18683 | 1 | YOKE, NNER TUBE
y 28 | 27042 1 RACHET W/SPRING . ) 1 18715 1 FIN, FLEXIBLE
i ) X27039 { % ZERK, GREASE NIFPLE ‘ 10 | X27035 t | CLUTCH, FREE WHEEL RA2/8
127 1 23061 |_8_| CIRCLIP (SNAP RING) _ - § | Xi8676 | 2 | CROSS JOURNAL COMPLETE
! 26 | x18716 | 2 | ZERK,_GREASE NIPPLF | 8 | Xi8s570 | 1 | YOKE. 1-3/6 - &
: 25 ¥20463 | 1 HUB {ROTARY LAICH) 7 X275 1 "GUARD, HALF {IMPLEMENT END)
24 | 118720 | 2 | PUSH BUTION COMPLETE § | %27074 | 1| GUARD, HALE (TRACTOR END)
l 23 | x27079 | 1 | TUBE. Ch SAFETY (IRACTOR HALF) 5 | Xa7071 | 1| SHAFT, MPLEMENT BALF W/0 SHELD
B 22| xp70% [ 1 | 1CONE SETS, F8-8 . 4 ] X27087T | 1| SHAFL TRACTOR HALF W/Q SHIELD
121 ] xo7036 | 1 | O.CONE SETS. F8-9 Y | X073 | 1| SHAFT, MPLEMENT HALF W/SHELD
{20 | x1874 {2 | CHAN COMPLETE 2 [ X277080 | 1 | SHAFL, TRACTOR HALF W/SHIELD
.. (19 | x18708 | 1 | LBEARING, 8-0-0 _ 1| X27076 | 1 | SAFETY GUARD COWPLETE
o ITEM _EART NO.§ QTY, - DESCRIPTION ITEM | PART NO.| QTY. QESCRIPTION
§J =SFE=ED INC. aheogl omoma mmps  REIHEEEI1-3/8 - 6 PT0 RA2 (540 RPM) LRt
. c e o T ~ PULL TYPE UNIT - [ 5500151




=l
S—————

f‘..__

NOTE- L

70 ORDER A COMPLETE 1000 RPM PTO
W/OVER-RUNNING CLUTCH, USE PART
NUMBER X27024.

I

T0 ORGER A COMPLETE TRACTOR HALF GUARD (ITEMS

10 CRDER A COMPLETE TRACTOR HALF PTO W/SHIELD 18, 20 21, 23), USE PART NUMBER X27074,

(ITEMS 13, 15, 16. 18, 20, 21, 23. 36), USE PART

NUMBER X27072. . 0 ORDER A COMPLETE MPLEMENT HALF CUARD (ITEMS

70 ORDER A COMPLETE IMPLEMENT HALF PT0 W/SHEELD 17, 19. 20, 22). USE PART NUMBER X27075. !

(ITENS 11, 12, 14, 17, 19, 20, 22), USE PART NUMBER T0 ORDER A COMPLETE TRACTOR HALF PTO W/O SHELD

X21073. (TEMS 13, 15, 16, 36), USE PART NUMBER X27070, !

10 ORDER A COMPLETE SAFETY GUARD (ITEMS 17, 18, 0 OROER A COMPLETE MPLEMENT HAF PTO W/0 SHILD

13, 20. 21, 22, 23), USE PART NUMBER X27076. (TEMS 11, 12, 14), USE PART NUMBER x27o71.f
3 | wises2 | 1 | VOKE, GUTER TURE 18 | X18707 | 1 | OBEARNG, 8-9-0 !
%5 | 23077 | 2 | CLOSING PLATE RAE . ® 17 | X27089 | 1 | TUGE, CM SAFETY (WPLEENT FALF)
34 X23076 L RING, SCREEN 16 | X18700 1 NUT, RING
33 | x27041 | 1 | HUB (CLUTCH INNER) 15 | X27066 | 1| “TUBE, Cl CARDAN (TRACTOR WALF) !
32 X23079 1 CIRCLIP (SNAP RING) 14 | X27067 i TUBE, CM CARDAN (IMPLEMENT HALF)
3% | x07040 | 1 | CLUTCH OUTER BODY 13| X814 | 1 | PN, FLEXBLE -
30| x27043 | 1 | PWOT PIN ASSEMBLY T2 | X18683 | 1 | YOKE, NER TUBE !
29 | x27042 | 1| RACHET W/SPRING 1| XI8715 | T | PN, FLERLE i
28 | ¥27039 | 1| ZERK_GREASE NIPPLE 10 | %2705 | 1| CLUTCH, FREE WHEEL RA2/8
27 1 73061 |- 8 | CIRCUP (SNAP RING) 9 | X18676 | 2 | CROSS JOURNAL COMPLETE - !
26 | 18716 | 7 | ZERK. GREASE NIPPLE 8 | XI8737 | 1 | YOKE, 1=3/8 = 71 :
25 | 18702 | 1 | HUB (ROTARY LATCH) 7 | 21075 | 1 | GUARD, BAF (WPLEWENT END]
2¢_| 18722 | 7 | PUSH.BUTTON COMPLETE 5| X27074 | 1 | GUARD, HALF (TRACTOR END) i
23 | x77068 | 1 | TUBE. CM SAFETY (TRACTOR HALF) S | X27071 | 1| SHAFT, WPLEWENT AALF /0 SHIELD
22 | 7032 | 1 | LCONE SETS, F8—9 - 4| X27070 | 1 | SHAFT. TRACTOR HAIF W0 SHEELD |
21 | %7703 |1 | OCONE SETS, F8-9 3 | X27073 | 1 | SHAFT, INPLEVENT HAF W/SHIELD -

w20 ] xi8704 | 7 | CHAN COMPLETE 2 | X277 |1 | SHAFT. TRACTOR FALF W/SHELD !
"5 18 1 X18708 | 1| LBEARWG, 8-8-0 1| %2707 | 1| SAFETY CUARD COMPLETE
iTEM | PART NO.| QTY. BESCRIPTION ITEM| PART NO.| OTY. __ DESCRIPTION
241 FER INC |2 s cowmone  EIEESTT58791 P10 RA2 (1000 RPM) fo 20
s LS T T R e - PULL TYPE UNIT - 6™ 50500152 |




l
i
i
)

)

i
%
(10

by

w-

NOTE: L

10 ORDER A COMPLETE 1000 RPM PTQ
W/QVER-RUNNING CLUTCH, USE PART
NUMBER X27025.

- T0 OROER A COMPLETE TRACTOR HALF GUARD (ITEMS
TQ ORDZR A COMPLETE TRACTOR HALF PTD W/SHIFLD
(ITEMS 13, 15, 16, 18, 20, 21, 23, 36), USE {’ART 18, 20 21, 23), USE PART NUMBER X27074.

NUMBER X27078. - T0 ORDER A COMPLETE WPLEMENT HALF GUARD (ITEMS
17,19, 20, 22), USE PART NUMBER X27075

-

T0 ORDER A COMPLETE IMPLEMENT MALF PTG W/SHIELD

(TEws 11, 12, 14, 17, 19, 20, 22), USE PART NUMBER T0 ORDER A CONPLETE TRACTOR HALF PTO W/O SHIELO

X27013. (ITEMS 13, 15, 16, 36), USE PART NUMBER X27077.
19. 20, 21, 22, 23), USE PART NUMBER X27076. (ITEMS 11, 12, 14), USE PART NUMBER x27071./ -
I 36 | xX18682 1 YOKE, QUTER TUBE 18 | X18707 1 0.BEARING. 8-9-0
35 | X23077 2 CLOSING PLATE HALF T 17 | %27069 } TUBE, CM SAFETY (IMPLEMENT HALF)
34 | X23076 1 RING, SCREEN - 16 | X18700 1 NUT, RING _
I 33 1 X27041 | 1 | HUB (CLUTCH INNER) 15 [ X27066 | 1 | TUBE, CM CARDAN (TRACTOR RALF)
32 | X23079 1 CIRCUP (SNAP RING) - 40 2067 | 1 TUBE. CM CARDAN {IMBLEMENT HALF)
31 | X27040 |- 1 CLUTCH QUTER 8ODY 13 | 18714 1. | PN, FLESBLE
I 3o | X27043 1 PIVOT PIN _ASSEMBLY th12 | X18683 1.1 YOKE, INNER TUBE
29 1 X27042 1 RACHET W/SPRING - 11 § X18715 i PIN, FLEXIBLE
28 ) x27039_| 1 | ZERK GREASE NIPPLE 10 | X27035 | 1 | CLUTCH, FREC WHETL RAZ/B
I 27 | %23061 | 8 | CIRCUP (SNAP RING) 9 | XI8676 | 2 | CROSS JOURNAL COMPLEIE
26 | X18716_| 2 | ZERK, GREASE NIPPLE 8 | X23086 | 1 | YOKE. 1=3/4 - 20
25 | xi87¢4 1 | HUB (ROTARY LATCH) . 7 X275 1 GUARD, HALF (IMPLEMENT END)
24 | X18722 | 2 |- PUSH BUTTON COMPLETE B_| X27074 | 1 | GUARD, HALF (TRACTOR END)
' 23 | 27068 | 1 | TUBE, CM _SAFETY (TRACTOR HALF) 5 1 X27071 | 1 | SHAFT, IMPLEMENT HALF W/Q SHIELD
22 | x27032_ | 1 | LCONE SETS, F8-9 4 | X277 | 1 | SHAFT, TRACTOR HALF W/0 SHEELD
21 [ %97036 ] 1 | O.CONE SETS, F8-9 3 ] x27073 | 1 | SHAFT, MPLEMENT HALF W/SHELD
I’ - 20§ X18704 2 CHAIN COMPLETE i X27078 ] SHAFT, TRACTOR HALF W/SHIELD
{119 | x18708 | 1 | LBEARING, 8-9-0 T | X27075 | 1 | SAFCTY GUARD COMPLETE
' ITEM | PART NO.{ OTY.{ DESCRIPTION ITEM | PART NO.| QTY. DESCRIPHON
Afneessl cmowa Racse  PaMEESTio3/4.90 PTO RA2 (1000 RPM) L0 ___2is
! AN ! T /! PULL TYPE UN(H’ 0 R [PRA8 80. ¢ 500153




Rl

NOTE:

7O ORDER A COMPLETE 540 RPM CV PTO
W/OVER-RUNNING CLUTCH, USE PART
NUMBER X27026. -

TO ORDER A COMPLETE TRACTOR HALF CV PTO
W/SHIELD (ITEMS 13, 15, 15, 18, 20, 21, 23,
28, 36, 38, 40), USE PART NUMBER X27057.

TO ORDER A COMPLETE IMPLEMENT HALF CV
PTO W/SHIELD (ITEMS 11, 12, 14, 17,19,
20, 22). USE PART NUMBER X27058.

TO ORDER A COMPLETE SAFETY GUARD {ITEMS
17, 18, 19, 20, 21, 22, 23), USE PART

23041
3793

NUMBER X27061.

T0 ORDER A COMPLETE TRACTOR HALF GUARD
(ITEMS 18, 20, 21, 23), USE PART NUMBER
X27058.

TO ORDER A COMPLETE IMPLEMENT HALF
GUARD (ITEMS 17, 19, 20, 22), USE PART
NUMBER X27060.

70 QRDER A COMPLETE TRACTOR HALF CV
PTO W/0 SHIELD (ITEMS 13, 15, 16, 28,
36, 40), USE PART NUMBER X27033.

T0 ORDER A COMPLETE IMPLEMENT HALF CV
PT0 W/O SHIELD (ITEMS 11, 12, 14), USE
PART NUMBER X27056.

40 | x23011 | 1 | CENTRAL BODY 20 | %18704 | 3 | CHAN COMPLETE
39 | X18743 | 1 | COMPLETE SHELL 19§ X18706 | 1 | LBEARING, 8-9-0
38 | X877 1. | DOWELS, RING NUT » . 18 | X18707 1 0.BEARING, 8-9-0 .
37 | X23008 | 2 | CROSS JOURNAL ASSEMBLY (TRACTOR HALf) [ 17 | X27054 | 1 TUBE. CM SAFETY {IMPLEMENT HALF)
36 | x18749 | 1 | YOKE, QUTER TUBE U6 ] X18762 | 1 | NUT, RING
35 | x23077 | 2 | CLOSNG PLATE HALF 15 | %27051 | 1 | 1UBE, CM CARDAN (TRACTOR HALF)
34 | x23076 | 1 | RING, SCREEN T4 | X27052 | 1 | TUBE, CM CARDAN (IMPLEMENT HALF)
£33 | xp7041 | ¥ | HUB (CLUTCH INNFR) 13 [ x18714 | 1 | PIN, FLEXIBLE
32 | x23079 | 1 | CIRCUP (SNAP RING) 12| X18683 | 1 | YOKE, INNER TUBE
3 X27040 1 CLUTCH CUTER BODBY 11 ] 18715 | 1 | PN, FLEXBLE _ :
30 X27043 1 PIVQT PIN ASSEMBLY 10 1 X27035 1 CLUTCH, FREE WHEEL RA2/8
29 | x27042 | 1 RATCHET W/SPRING G| X18676 | 1 | CROSS JOURNAL ASSEMBLY {IMPLEMENT HALF)
28 | x23004 | -2 | 7ZERK, GREASE NIPPLE 8 | Xi8739 | 1 | YOKE, 1-3/8" - B RS-
27 | x23061 | 12 | CIRCLIP {SNAP RING) T | X27060 | 1 | GUARD, HALF (IMPLEMENT END)
261 X18M6 | 3 ZERK, GREASE NIPPLE 6 | X27039 1 GUARD, HALF (TRACTOR END) -
25 | x18702 | 1 | HUB (ROTARY LATCH) 5 | X27056 | 1 | SHAFT, MPLEMENT HALF W/O SHIELD
24 | x18720 | 2 | PUSH BUTTON COMPLETE 4 | X2705 | 1 ] SHAFT, IRACTOR HALF W/Q SHIELD
23 | X77053 | 1 | -TUBE, CM SAFETY {TRACTOR HALF) T | X27058 | 3 | GHAFT, MPLEMENT HALF W/SHIELD
22 t x27032 | 1 | LCONE SETS, f8-8 7 | X27057 1 1| SHAFT. TRACTOR HALF W/SHIELD
21 { x18786 | 1 | 0.CONE SETS. N3-9 T | X27081 | 1 | SAFETY GUARD ASSEMBLY
ITEM | PART NO.{ QTY. __DESCRIPTION {TEM | PART NO.| OTY. DESCRIPTION
' , T rotess| oReeL REME  areenfq-3/8~6 CV PTO RA2(S40 RPM REF N, IRk
CAEET TN O RO ::' r’:;” /- PULL TYPE UNIT( - ) DRIG 10, 50500154

s



NOTE:

TO ORDER A COMPLETE 540 RPM CV PTO.
W/OVER-RUNNING CLUTCH, USE PART
NUMBER X27027.

- TO ORDER A COMPLETE TRACTOR HALF GUARD
(ITEMS 18, 20, 21, 23), USE PART NUMBER
X27059.

70 ORDER A COMPLETE TRACTOR HALF CV PTO T0 ORDER A COMPLETE IMPLEMENT HALF

| W/SHELD (ITEMS 13, 15, 16, 18, 20, 21, 23, _ GUARD (ITEMS 17, 19, 20, 22). USE PART
! 28, 36, 38, 40), USE PART NUMBER X27063. NUMBER X27060.
=0 T0 ORDER A COMPLETE 'MPLEMENT HALF CV 70 ORDER A COMPLITE TRACTOR HALF Cv
PTO W/SHIELD (ITEMS 11, 12, 14, 17, 19, PTG W/0 SHIELD (ITEMS 13, 15, 18, 28,
! 20, 22}, USE. PART NUMBER X27058. 36, 40), USE PART NUMBER X27062.
‘ TO ORDER A COMPLETE SAFETY GUARD (ITEMS T0 ORDER A COMPLETE IMPLEMENT HALF CV
! 17, 18, 19, 20, 21, 22, 23), USE PART P10 W/0 SHIELD (ITEMS 11, 12, 14), USE
a NUMBER X27061. PART NUMBER X27056.
140 | x23811 | 1 | CENTRAL BODY ' 20 | Xi8704 | 3 | CHAN COMPLETE
' 38 | w8743 | 1 | COMPLETE SHELL 19 | X18708 | 1 | LBEARWG, 8-9-0
= 38 | X877t | t | DOWELS, RING NUT - 18 ] X18707 | 1 T OBEARING, 8-9-0
37 | X23008 | 2 | CROSS JOURNAL ASSEMBLY (TRACTOR HAIF) 17| X27054 | 1 | TUBE. CM SAFETY (MPLEMENT HALF)
36 | X18749 | 1 | YOKE, OUTER TUBE 16 | X18782 | 1 | NUT. RING
35 | X23077 | 2 | CLOSING PLATE HALF 15 ] X27051 | 1§ TUBE, CM CARDAN (3RACTOR HALF)
34 | X23075 | 1 | RING, SCREEN 4} X2705) | 1 | TUBE. CM CARDAN {MPLEMENT HALF)
33 1 x27041 1 HUB {CLUTCH INNER) 13] 1874 | 1 PIN, FLEXIBLE
32| x23079 | 1 | CIRCUP {SNAP RING) 121 X18683 { 1 .[ YOKE, INNER TUSE
31 1 X27046 | 1 ] CLUTCH OUTER BODY 11} X18715 | 1 | PIN, FLEXIBLE
30 1 x27043 | 1| PIVOT PIN ASSEMBLY 10 | X27035 | 1 | CLUTCH, FREE WHEEL RA2/8
29 | ¥27042 | 1 { RATCHET W/SPRING 9 | X18676 | 1 | CROSS JOURNAL ASSEMBLY (MPLEMENT HALF]
28 | X23604 | 2 | ZERK GREASE NIPPLE 8 | X18738 1 1 | YOKE, 1-3/8" - 21 &S -
27 1 X23081 | 12 | CIRCUP- (SNAP RING) .- 7 | X27080 | 1 | GUARD, HALF [WPLEMENT END)
26 '} X187i8 | 3 | ZERK GREASE NIPOLE 8 | X27039 | 1 | GUARD. HALF (TRACTOR END)
25 ) X18702 | 1 | HUB (ROTARY LATCH) 5 | X27056 | 1 | SHAFT. MPLEMENT HALF W/0 SHIELD
24 | X18220 | 2 | PUSH BUTTON COMPLETE 4_| X27082 | 1 | SHAFT, TRACTOR HALF W/Q SHELD
23 | x27953 | 1 | TUBE, CM SAFETY (TRACTOR HALF) 5 | X27058 | 1 | SHAFT. IMPLEMENT HaLF W/SHIELD
22 | x2:032 | 1 | ICONE SETS, F8-9 2 | X27063 | 1 | 'SHAFT, TRACTOR HALF W/SHIELD
21 J xigras I 1 | O.CONE SETS, N8-¢ T 1 X27081 | 1 | SAFETY GUARD ASGEWEBLY
ITEM | PART NO.| QTY. DESCRIPTION ITEM} PART NO.| GTY. DESCRPTION

A fr=teas] ORIGIAL RELEAS .% :;':“ns 1-3/8-21 CV PTQ RA2 ALY 707

LLER " v mmre s oyl et wit (1000 RPM)- [ " 50500155




ONNG!

n r
) \E% 28] m: 2/@
\ o) | Tl
b sl
( \ _
'

T\

NOIE:

W/OVER-RUNNING CLUTCH, USE PART
NUMBER X27028.

20, 22), USE PART NUMBER X27038.

TO ORDER A COMPLETE 340 RPM CV PTO

T0 ORDER A COMPLETE TRACTOR HALF CV P10
W/SHIELD (ITEMS 13, 15, 16, 18, 20, 21, 23,
28, 36, 38, 40), USE PART NUMBER X27065.

70 0RDER A COMPLETE IMELEMENT HALF CV
PTO W/SHIELD (ITEMS 11, 12, 14, 17, 19,

70 ORDER A COMPLETE SAFETY GUARD (ITEMS

17, 18, 19, 20, 21, 22, 23), USE PART

NUMBER X27061.

T0 ORDER A COMPLETE TRACTOR HALF GUARD
(ITEMS 18, 20, 21, 23), USE PART NUMBER

X27059.

TO ORDER A COMPLETE IMPLEMENT HALF
GUARD (ITEMS 17, 19, 20, 22), USE PART
NUMBER X27060.

10 ORDER A COMPLETE TRACTOR HALF CV

PTO W/0Q SHIELD (ITEMS 13, 15, 16, 28,
36, 40), USE PART NUMBER X27064.

10 ORDER A COMPLETE MPLEMENT HALF CV

PTO W/0 SHELD (ITEMS 11, 12, 14), USE
PART NUMBER X27056.

BE
] L 1

TR

Rl AT

Y,

DAL

DECRPTON OF REVISIH

| TN

40 | X23011 1 CENTRAL BODY 20 | X18704 | 3 CHAN COMPLETE
39 | 18743 § 1 COMPLETE SHELL 19 t Xig708 | 1 . BEARING,” 8-5-0
38 | X187 1 DOWELS, RING NUT n . 18 ¢ X18707 ¢ 1 0.BEARING, 8-9-0
37 | %23008 | 2 | CROSS JOURNAL ASSEMBLY (TRACTOR HALF). 17 § X27054 1 1 TUBE. CM SAFETY (IMPLEMENT HALY)
36 | x18749 | 1 | YOKE, QUTER TUBE 16 | X18762 | 1 | NUT, RING
35 | X23077 | 2 | CLOSING PLATE HALF 15 | X27051 | 1 TUBE. CM CARDAN (TRACTOR HALF)
34 | %2307 | 1 RING, SCREEN 14 | X27052 § 1 TUBE, CM CARDAN (IMPLEMENT HALF)
33 | %27041 1 HUB_{CLUTCH INNER) 13 | 18714 | 1 PIN, FLEXIBLE
32 | %23079 1 1 1. CIRCUP (SNAP RING) 12 § Xi8683 | 1 YOKE, INNER TUBE
31| X27040 1§ - CLUTCH GUTER 50DY 11 ] X18113 .1 PIN, FLEXIBLE .
30 | x27043 | 1 PIVOT PIN ASSEMBLY 10 | X27035 | 1 CLUTCH, FREE WHEEL RA2/8 _
28 | xX37047 | RATCHET W/SPRING 1 9 | Xi8676 | 3 CROSS JOURNAL ASSEMBLY (IMPLEMENT HALF)
28 | ¥23004 | 2 | ZERK, GREASE NIPPLE 8 | %2308 | 1 YOKE, 1-3/4" - 20 RS ' :
27 | X1871t | 12 | “CIRCLIP (SNAP RING) 7 | X27080 § 1 GUARD, HALF (IMPLEMENT END)
26 | Xi8716 | 3 | ZERK GREASE NIPFLE 5 | %2705¢ | 1 1 GUARD. HALF (TRACTOR END) -
23 1 X18701 i HUB {ROTARY LATCH) 5 | %27056 | 1 | SHAFT, IMPLEMENT HALF W/O SHIELD
24 | x18721 | 2 | PUSH BUTTON COMPLETE 4 | X27064 | 1 | SHAFT, TRACIOR HALF %/Q SHEELD
25 | 27053 | 1 | .TUBE, CM SAFETY (TRACTCR HALF) 3§ X708 | 1 SHAFT, IMPLEMENT HALF W/SHIELD
22 1 X2ip32 1 L.CONE SETS, F8-0 2 | X27085 I 1 SHAFT, TRACTOR HALF W/SHIELD
21 | X18768 ! O.CONE SETS, N-9 T4 X27081 1 SAFETY GUARD ASSEMBLY
HEM | PART NO.§ QTY: DESCRIPTION ITEM| PART NO.§ OTY.} DESCRIP 10N
- PR ORIGINAL RELEASE x| 1121805 1_3/4_20 CV P10 RAZ - [REE MO, 27078

~5ULL TYPE UNIT (1000 ROM)- [ ™ SC500156 |




A
~—
! . l
TN -
;2'\5; \.24 G—% @
|~

NOTE: L
T0 ORDER A COMPLETE 540 RPM PTO

W/OVER-RUNNING CLUTCH, USE PART
NUMBER X27029.

70 ORDER A COMPLETE TRACTOR HALF PTO W/SHIELD
(ITEMS 13, 15, 18, 18, 20 21, 23, 36), USE PART
NUMBER X27046.

70 ORDER A COMPLETE IMPLEMENT HALF PTO W/SHIELD
(ITEMS 11, 12, 14,17, 19, 20, 22) USE PART NUMBER
X27047.

TO ORDER A COMPLETE SAFETY GUARD (ﬂEMS 17, 18,

19, 20, 21, 22, 23), USE PART NUMBER X27030.

T0Q QRDER & COMPLETE TRACTOR HALF GUARD {ITEMS
18, 20 21, 23), USE PART NUMBER X27048. :

TO ORDER A COMPLETE IMPLEMENT HALF GUARD (ITEMS
17, 19, 20, 22), USE PART NUMBER X27049. -

T0 ORDER A COMPLETE TRACTOR HALF PTO'W/O SHIELD
(ITEMS 13, 15, 16, 36), USE PART NUMBER X27044.

TO ORDER A COMPLETE IMPLEMENT HALF PTO W/O SHIELD

{ITEMS 11, 12, 14}, USE PART NUMBER X27045.

35 | X18682 | 1 | YOKE, OUTER TUBE - 18 | x18707 | 1 | O.BEARNG, 8-9-0
35 | X23077 § 2 | CLOSING PLATE HALF 17 | %27038 | 1 | TUBE, CM SAFETY (IMPLEMENT HALF)
T4 | X23076 | 1 | RING, SCREEN 16 ] X18700 | 1 | NUT. RING
33 | x27041 | 1 { HGB (CLUTCH INNER) 15| x27033 | 1 1 TUBE CM CARDAN (TRACTOR HALF)
32 | x2307¢ | 1 | CIRCUP: (SNAP RING) 14 | X27036 } t | TUBE, CM CARDAN {IMPLEMENT HALF)
131 ] x27040 | 1 | CLUTCH OUTER 3QDY 131 X18714 | 1 | P!M. FLEXIBLE
130 | x27043 | 1 | PIVOT PIN ASSEMBLY 12 ] X18683 | 1 | YOKE, INNER TUBE
129 | 27042 | 1 | RACHET W/SPRING. 11} X18715 | % | PIN, FLEOBLE
28 | x21038 | v | ZERK, GREASE NIPPLE 10 ] X22035 | 1 CLUTCH, FREE WHEEL RA2/8
27t %23061 | 8 | CIRCiIP (SNAP RING) 9 | X18676 | 2 | CROSS JOURNAL COMPLETE
26 | X18716 | 2 | ZERK, GREASE NIPPLE 8 | X18732 | 1 | YOKE 1-3/8" - 6
25 | ¥18702 1 1 | HUB (ROTARY LATCH) 7 1 X27028 | 1 | GUARD, HALF (IMPLEMENT £ND)
24 | X18722 § 2 | PUSH BUTTON COMPLETE 6 | X27048 | § | GUARD. HALF {TRACTOR END)
23 | X27037 § 1 | TUBE, CM SAFETY (TRACTOR HALF} 5 | X27045 | 1 | SHAFT, IMPLEMENT HALF W/0 SHIELD
22§ X27032 § 1 | LCONE SETS, f8-9 4 | X27082 | + | SHAFT, TRACTOR HALF W/Q SHIELD
21 | 27036 | 1 | OCONE SETS, F3-9 3 | X27047 | 1 | SHAFT, MPLEMENT HALE W/SHIELD
20 | x18704 1 2 | CHAIN COMPLETE 2 | X27045 | 1 | SHAFT, TRACTOR KALF W/SHIELD
16 | %18706 | 1 | 1BEARING. 8-9-0 11 X27050 | 1 | SAFETY GUARD COMPLETE
ITEM | PART NO.! QTY. DESCRIPTION {TEM{ PART NO.| QTY.| DESCRIPTION
B |3-15-35 R Talnen 1137821 PT0 RA2 (540 RPM) Fi-lo_ 008
w ] o mf:? TR e /— CULL & SEMI-MOUNT — 6% ses00157




<T,
¥
| S 1
ot
O -
(=)
&
ot f
7 o
) ﬂ"-{:;H
\® ]
N ——

N ) i A
() ,/@ () — =
© = ’ Q:“'g %]E 1’“

®

]

W

NOTE: L

T0 ORDER A COMPLETE 540 RPM PTO
“W/OVER-RUNNING CLUTCH, USE PART
NUMBER X27406.

« I

T0 ORDER A COMPLETE TRACTOR HALF PTO W/SHELD TO ORDER A COMPLETE TRACTOR HALF GUARD (ITEMS !
(1TEMS 13, 15, 16, 18, 20, 21, 23, 36), USE {JART 18, 20 21, 23), USE PART NUMBER X27048. 1
NUMBER XZ7G46. 0 ORDER A COMPLETE MPLEMENT HALF GUARD (ITEMS
TO ORDER A COMPLETE IMPLEMENT HALF PTO W/SHIELD 17, 19, 20, 22). USE PART NUMBER X27049. l
Q;ggfﬂ- 12, 14, 17, 18, 20, 22). USE PART NUMBER 70 ORDER A COMPLETE TRACTOR HALF PTO W/O SHELD ?
: | (ITEMS 13, 15, 16, 36). USE PART NUMBER X27044.
TO ORDER A COMPLETE SAFETY GUARD (ITEWS 17, 18, T0 ORDER A COMPLETE IMPLEMENT HALF PTO W/0 SHELD !
19, 20, 21, 22, 23), USE PART NUMBER X27030. (ITEMS 11, 12, 14), USE PART NUMBER x27045./
36 | X18687 | 1 | YOKE, OUTER TUBE 18 | Xig707 | 1| OBLARNG, 8-9-0
'35 123077 2 CLOSING -PLATE HALF » 17 1 X27038 T { .TUBE, CM SAFETY {IMPLEMENT HALF)
34 |- %23076 | 1 | RING, SCREEN 16 | X18700 | 1 { NUT, RING .
33 X27041 1 HUB {CLUTCH INNER) 15 1 X270313 1 TUBE, CM CARDAN (TRACTOR HALF) I
32 X23079 1 CiRCLIP {SNAP RING) 14 | X27034 t TUBE, CM CARDAN [IMPLEMENT HALF) &
3| %27040 { 1 | CLUICH CUTER BODY 1300 X18714 ) 1o} PN FLEXIBLE
30 X27043 1 PIVOT PIN ASSEMBLY 17 | X18683 1 YOKE, INNER TUBE
29 X27042 1 RACHET W/SPRING 1 X18715 1 PN, FLEXIBLE !
28 | X27038 | 1 | ZERK. CREASE NIPPLE 10 | X270 | 1 | CLUICH, FREE WHEEL RAJ/B |
27 X2 3081 8 CIRCLIP. (SNAP RING) 9 X18676 2 CROSS JOURNAL COMPLETE
26 X18716 2 ZERK, GREASE NIPPLE 8 X23086 1 YOKE, 1=3/4.= 20
25 18702 1 HUB (ROTARY LAICH} 7 X27049 1 GUARD, HALF (IMPLEMENT END)
24 X18722 2 PlUSH BUTTON COMPLETE § X27048 1 GUARD, HALF {TRACTOR END) _
23 | %27037 | 1 | TUBE, CM SAFETY (TRACTOR HALF) 5 | 427045 | 1 | SHAFT. IMPLEMENT HALF W/0 SHELD !
22 X27032 1 L.CONE SETS, F8-9 ' 4 X27044 i SHAFT, TRACTOR HALF W/0 SHIELD '
21 X27036 1 Q.CONE SETS, F8-9 3 X27047 1 SHAFT, IMPLEMENT HALF W/SHIELD :
- 20 X18704 2 CHAIN COMPLETE 2z 77046 i SHAFT, TRACTOR HALF W/SHIELD
Ty, 110 118708 1t | LBEARING, 8-9-0 ; X27050 1 SAFETY GUARD COMPLETE g
" [ITEM | PART NO_| QTY. DESCRIPTION I TEMiPART NOJOTY.] DESCRIPTION N P
o | A loemees]  oRomasmose PEEBT1-3/4-20 PT0 RAZ (1000 RPM) [Ett T8 — !
e e B e B i ] S = E T




NEM| PART NO.| GTY. | __DESERon

A | 12356 | AR | D-RiNG

12357 AR 1 KNIFE, 2" LICHT SIDC (STRVICE ORI YY)

B 1 24308 | AR | KNIE, 2" STANDARD W/TARD SURTACE

24326 | AR | KNIFE, 2-1/2" MCAVY SIDE W/HARD SURTACE

24153* | AR | KNIFE, 2~1/2" HTAVY SIDE
12295 | AR | SO.-RING

1095 | AR |TBOLT, 1/7 X 1172  CARRIAGE CR™ %
2539 AR | NUT, 1727 10PLOCK CR. 8
12296 | AR | HANGER, CUP KNIFE
12297 | ARCTOKNICE, SID. CUP

20325 | AR | KNIFE. ST0. CUP W/ITARD SURFACE
CUP KNIFE W/SO.-RING & HANGER /UARD_SURF ACE

2530 AR | BOLT, 1/2° X 3-1/4" \G. CARRIAGE GR. &
...\\.\@ 12294 COMPLETE ASS'Y. MO, - 12355 | AR | DRACKET, KMIFE

1260 MRV BOLY, 1/27X 4" 1. NEX 1D CR. 8
1600 AR 1 FLATWASIICR, 1727

26994 | AR | IIANGER, KHIT

1291 AR 1 BOLT, 5/8" X 2" LG. 1IEX 1D OR. 5
7546 AR 1 NUT, 5/8" TOPLOCK CR.8

26566 | AR | HMANGER, KNIFT _

26568 | AR | poL1 5/8" X 3" LG, HIX HD R, 8
1602 AR | FLATWASIICR. 5/8"

26569 | AR | KNI, SID

3140 | AR T, SIDE_W/AIARD SURCAGE

o | io|es

' I!'@ : -

_KNIFE BRACKET FOR

D" & S0. RINGS

m[ = [ofw|ol=z|gl—|x[~]-{=

20995 AR | BUSIING

D0 NOT USE THIS KNIFE,

Y

N
®

~
0y

CUP KNIFE W/BRACKETS . SIDE KNIFE W/BRACKETS
4-2-96 . RIGID MOUNT

RIGID MOUNT KNIFE.DWG

e H - g . }




Important—Read This First

The registration card is to be filled in completely and

promptly returned to factory. It provides a ready reference
~to help you in securing parts and in answering questions

that you may have at a later date. -

This card does not put you on a mailing list. Nor is the in-
formation on the card made available to anyone else.

We urge the return of this card so that you will receive
maximum service benefits.

Where a separate instruction manual has been received
by the customer, a parts manual was sent with this
machine. If you have not received the parts manual, ask

your dealer.
| | .~ PLEASE
P _ RETURN
| " - THIS
QOwner's Name - CARD
- o - -~ WITHIN
Dealer's Name e 7 DAYS

Serial No.

Warranty Registration Card

This form must be.tilled out and signed by customer at the time of delivery.

Product Model# - ... Serial#
 Date of Purchase - ' _

.Custdme; _I*iame Dealers Name

Address : Address

City : -City

State Zip State Zip

The above unil and operator's manual have been received by me and { understand andg
have been thoroughly instructed by my dealer as to operator’s manual content, equip-
ment care, adjustments, sale operation & explained and reviewed the warranty policy.

Owner's Signature




